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Test Report Verification

Applicant: E-CORE TECHNOLOGY (CHINA) CO.,.LTD
Address: 3rd Building, Weidonglong Industry, Heping East Road, LongHua, Shenzhen, China
Manufacturer: E-CORE TECHNOLOGY (CHINA) CO.,LTD
Address: 3rd Building, Weidonglong Industry, Heping East Road, LongHua, Shenzhen, China
E.U.T: Baby bluetooth speaker
HT2009
Model Number: Additional Model:HL2015A
Note: The products are difference in model number and appearance only.
Power Supply: DC 3.7V
Test Voltage: DC 3.7V

Trade Name:

—————— Serial No.: -

Date of Receipt:

June 10,2012 Date of Test: June 19 ~ June 25,2012

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2011
ANSI C63.4:2003

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST

Test Result: Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT
to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be
reproduced in part without written approval of EST Technology Co., Ltd.
Date: June 28,2012
Prepared by: Tested by: Approved by:
Ada/ Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.
Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co.,Ltd Report No. ESTE-R1206013
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FCC ID: OJR-HT2009
1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name : Baby bluetooth speaker

Model Number : HT2009

FCCID : OJR-HT2009

Operation frequency : 2402MHz~2480MHz

Number of channel : 79

Antenna : Integrated PCB antenna, 0 dBi gain
Modulation : FHSS (GFSK, n/4-DQPSK, 8-DPSK)

Power Supply : DC3.7V

Applicant : E-CORE TECHNOLOGY (CHINA) CO.,LTD

3rd Building, Weidonglong Industry, Heping East Road, LongHua,
Shenzhen, China

Manufacturer : E-CORE TECHNOLOGY (CHINA) CO.,LTD
3rd Building, Weidonglong Industry, Heping East Road, LongHua,
Shenzhen, China

Sample Type : Prototype production

EST Technology Co.,Ltd Report No. ESTE-R1206013 Page 5 of 121



FCC ID: OJR-HT2009

2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. o FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.4: 2003 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1206013
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FCC ID: OJR-HT2009

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCNO021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1206013 Page 7 of 121



FCC ID: OJR-HT2009

2.3. Assistant equipment used for test

N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above

ground.EUT was be set into BT test mode by Bluesuite software before test.

EUT

2.5. Test mode

The test software  “Bluesuite” was used to control EUT work in Continuous TX mode, and

select test channel, wireless mode

Mode Channel Frequency
Low 2402MHz

GFSK Middle 2441MHz
High 2480MHz

Low 2402MHz

n/4-DQPSK Middle 2441MHz
High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz
High 2480MHz

EST Technology Co., Ltd

Report No. ESTE-R1206013
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FCC ID: OJR-HT2009

2.6. Test Equipment

2.6.1. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No.  |Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 Mar,19,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 [Mar,19,12 |1 Year
Bilog Antenna Teseq CBL6111D  |25872 June.08,11 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,25,11 |1 Year
2.6.2. For radiated emission test(above 1GHz)

Equipment Manufacturer |Model No. Serial No. Last Cal. [Next Cal.
Temperature controller Terchy MHQ 120 May.08,12{1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,12|1 Year
Vector Signal Generator R&S SMBV100A [1407.6004K02 [May.08,12|1 Year
Double Ridged Horn Antenna |[R&S HF907 100276 Jan.16.11 |2 Year
Double Ridged Horn Antenna [R&S HF907 100268 Jan.16.11 |2 Year
Log-periodic Dipole Antenna |[R&S HL223 100435 Jan.16.11 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.11 |2 Year
Trilog Broadband Antenna Schwarzbeck [VULB 9163 |9163-462 Jan.16.11 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,12{1 Year
Pre-amplifer R&S SCU-01 10049 May.08,12|1 Year
High Pass filter Micro HPMS50111 324455 May.08,12{1 Year
RF Cable Hubersuhner [W10.02 534096 May.08,12{1 Year
RF Cable Hubersuhner |W10.02 534123 May.08,12|1 Year
RF Cable Hubersuhner |RG 214/U 513423 May.08,12{1 Year
RF Cable Hubersuhner |RG 214/U 523455 May.08,12|1 Year

EST Technology Co.,Ltd

Report No. ESTE-R1206013
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FCC ID: OJR-HT2009

3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least
75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850
MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band:
0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: Baby bluetooth spaeker M/N:HT2009
Test date: 2012-6-20 Test site: RF site Tested by: Tony Tang
Limit
Fre Result Margin
Mode | \rp (dBm) (dB)
dBm W
2402 1.783 21.00 0.125 19.217
GFSK 2441 1.853 21.00 0.125 19.147
2480 2.763 21.00 0.125 18.237
2402 1.179 21.00 0.125 19.821
1/4-DQPSK 2441 1.030 21.00 0.125 19.970
2480 1.721 21.00 0.125 19.279
2402 1.280 21.00 0.125 19.720
8-DPSK 2441 1.211 21.00 0.125 19.789
2480 1.980 21.00 0.125 19.020
Conclusion: PASS

EST Technology Co., Ltd

Report No. ESTE-R1206013
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FCC ID: OJR-HT2009

3.4. Test Data

GFSK 2402 MHz

== Agilent |Freq/ChanneI
Mkrl 2.401975 GHz

E:;E.O dBm Atten 20 dB 1.783 dBm Center Freq
2.40220000 GHz

\ Start Freq
S 239845000 GHz

Stop Freq
2.40595000 GHz

CF Step
750.000000 kHz

Auo  Map

Freq Offset
0.00000000 Hz

Signal Track
on Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

GFSK 2441 MHz

== Agilent |Freq/ChanneI
Mkrl 2.440813 GHz

E:;&O dBm Atten 20 dB 1.853dBm Center Freq
2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1206013 Page 11 of 121



FCC ID: OJR-HT2009

GFSK 2480 MHz

= Agilent Freg/Channel
Mkrl 2.479963 GHz
Ref 10 dBm Atten 20 dB 2.763 dBm Center Freq

Peak 2.48000000 GHz

Log
dB/

Start Freq
BN 2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto M an

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1206013 Page 12 of 121



FCC ID: OJR-HT2009

n/4-DQPSK 2402MHz

= Agilent |Freq/ChanneI
Mkrl 2.401944 GHz

E:;klo dBm Atten 20 dB 1.179dBm Center Freq
2.40200000 GHz
Log
10
daB/

Start Freq
B 2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auo  Map

Freq Offset
0.00000000 Hz

Signal Track
on Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

n/4-DQPSK 2441MHz

== Agilent |Freq/ChanneI
Mkrl 2.440756 GHz

E:;éo dBm Atten 20 dB 1.03dBm Center Freq
2.44100000 GHz
Log
10
dB/

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1206013 Page 13 of 121



FCC ID: OJR-HT2009

n/4-DQPSK 2480MHz

= Agilent Freg/Channel
Mkrl 2.479700 GHz

Ref 10 dBm Atten 20 dB 1.721dBm Center Freq

Peak 2.48000000 GHz
Log
10

dB/

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto M an

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1206013 Page 14 of 121



FCC ID: OJR-HT2009

8-DPSK 2402MHz

= Agilent IFreq/ChanneI
Mkrl 2.402019 GHz

Ref 10 dBm Atten 20 dB 1.28 dBm

Peak Center Freq
2.40200000 GHz

\ Start Freq

| 2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

8-DPSK 2441MHz

= Agilent IFreq/ChanneI
Mkrl 2.440831 GHz

Ref 10 dBm Atten 20 dB 1.211 dBm ISRy

Peak 2.44100000 GHz
Log
10
dB/ Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1206013 Page 15 of 121
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8-DPSK 2480MHz

= Agilent Freg/Channel

Mkrl 2.479963 GHz
Ref 10 dBm Atten 20 dB 1.98 dBm
Peak
Log

10
dB/ Start Freq

2.47625000 GHz

Center Freq
2.48000000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1206013 Page 16 of 121



FCC ID: OJR-HT2009

4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission limits, as contained in
§§ 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure that the 20 dB bandwidth
of the emission, or whatever bandwidth may otherwise be specified in the specific rule section under which
the equipment operates, is contained within the frequency band designated in the rule section under which

the equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth of
the fundamental frequency was measured by spectrum analyzer with 30kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of which is
higher than peak power minus 20dB.

4.3. Test Result

EUT: Baby bluetooth spaeker M/N:HT2009
Test date: 2012-6-20 Test site: RF site Tested by: Tony Tang
Freq 20dB Bandwidth o .
Mode Limit (kHz) | Conclusion
(MHz) (MHz)
2402 1.1375 / PASS
GFSK 2441 1.1250 / PASS
2480 1.1125 / PASS
2402 1.4375 / PASS
n/4-DQPSK| 2441 1.4250 / PASS
2480 1.4125 / PASS
2402 1.4500 / PASS
8-DPSK 2441 1.4500 / PASS
2480 1.4250 / PASS

EST Technology Co., Ltd

Report No. ESTE-R1206013
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FCC ID: OJR-HT2009

4.4. Test Data

GFSK 2402MHz

= Agilent

Mkr2 A 1.1375 MHz

Freg/Channel

legfaliO dBm Atten 20 dB 0.18 dB Center Freq
2.40200000 GHz
Log .
10
dB/ Start Freq
2.39950000 GHz
\/\u\m\, Stop Freq
2.40450000 GHz
CF Step
500.000000 kHz
Auto Man
Center 2.402 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @ 2.4020000 GHz 1.051 dBm —_—
2R 1) 2.4014375 GHz -19.53 dBm :
2a @ 1.1375 MHz 0.18dB Signal Track
On Off
GFSK 2441MHz
S el ’ Freg/Channel

Ref 10 dBm
Peak

Log

10

e

-19.1
dBm

Center 2.441 GHz

#Res BW 100 kHz

Marker Trace
1 1)
2R 1)
2A 1)

Atten 20 dB

#VBW 100 kHz
X Axis
2.4410000 GHz
2.4404500 GHz
1.1250 MHz

Mkr2 A 1.1250 MHz

-0.408 dB

Span 5 MHz
Sweep 5 ms (401 pts)
Amplitude
0.919 dBm
-19.13 dBm
-0.408 dB

Center Freq
2.44100000 GHz

Start Freq
2.43850000 GHz

Stop Freq
2.44350000 GHz

CF Step
500.000000 kHz

Auto Man

Freq Offset

0.00000000 Hz

Signal Track

On Off

EST Technology Co., Ltd

Report No. ESTE-R1206013

Page 18 of 121



FCC ID: OJR-HT2009

GFSK 2480MHz
= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Atten 20 dB

Center 2.48 GHz

#Res BW 100 kHz
Trace

Marker
1
2R
2A

#VBW 100 kHz
X Axis
@) 2.4800000 GHz
1) 2.4794500 GHz
(1) 1.1125 MHz

Freg/Channel
Mkr2 A 1.1125 MHz

-0.092 dB Center Freq

2.48000000 GHz

Start Freq
2.47750000 GHz

Stop Freq
2.48250000 GHz
CF Step
500.000000 kHz
Auto Man
Span 5 MHz
Sweep 5 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
1.944 dBm
0003 db Signal Track

On Off

EST Technology Co., Ltd

Report No. ESTE-R1206013
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FCC ID: OJR-HT2009

n/4-DQPSK  2402MHz

3= Agilent

Ref 10 dBm

———d—;

Peak
Log
10
dB/

Center 2.402 GHz
#Res BW 100 kHz

Marker Trace
1 (1)
2R 1)
2A (1)

n/4-DQPSK 2441MHz
= Agilent

Ref 10 dBm
Peak

Log

10

dB/

AT

Center 2.441 GHz
#Res BW 100 kHz
Marker Trace

1 1)

2R 1)

2A (]_)

Atten 20 dB

#VBW 100 kHz
X Axis
2.4020000 GHz
2.4013000 GHz
1.4375 MHz

Atten 20 dB

#VBW 100 kHz
X Axis
2.4410000 GHz
2.4403000 GHz
1.4250 MHz

Freg/Channel
Mkr2 A 1.4375 MHz

RELCLER  Conter Freg

2.40200000 GHz

Start Freq
2.39950000 GHz

Stop Freq
2.40450000 GHz
CF Step
500.000000 kHz
Auto Man
Span 5 MHz
Sweep 5 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
0.513 dBm .
%glgig o Signal Track

On Off

’ Freg/Channel
Mkr2 A 1.4250 MHz

0148 dB Center Freq

2.44100000 GHz

Start Freq
2.43850000 GHz

Stop Freq
2.44350000 GHz
CF Step
500.000000 kHz
Auto Man
Span 5 MHz
Sweep 5 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
0.046 dBm —
s s Signal Track

Oon Off

EST Technology Co., Ltd
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FCC ID: OJR-HT2009

n/4-DQPSK  2480MHz

% Agilent

Ref 10 dBm
Peak

Log

10

dB/

el T

DI
-19.6

Center 2.48 GHz
#Res BW 100 kHz
Marker Trace

1 (1)

2R (@)

2A (1)

Atten 20 dB

#VBW 100 kHz
X Axis
2.4800000 GHz
2.4793000 GHz
1.4125 MHz

Mkr2 A 1.4125 MHz
-0.208 dB

Span 5 MHz
Sweep 5 ms (401 pts)
Amplitude
0.433 dBm
-19.9 dBm
-0.208 dB

2.48000000 GHz
2.47750000 GHz
2.48250000 GHz
Auto Man
0.00000000 Hz

On Off

Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
500.000000 kHz

Freq Offset

Signal Track

EST Technology Co., Ltd
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FCC ID: OJR-HT2009

8-DPSK 2402MHz

% Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 100 kHz

Marker Trace
1 (1)
2R (€]
2 (1)

8-DPSK 2441MHz
i Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 100 kHz
Marker Trace

1 (1)

2R 1)

2A 1)

Atten 20 dB

#VBW 100 kHz
X Axis
2.4020000 GHz
2.4012875 GHz
1.4500 MHz

Atten 20 dB

#VBW 100 kHz
X Axis
2.4410000 GHz
2.4402875 GHz
1.4500 MHz

Stop Freq
2.40450000 GHz
CF Step
500.000000 kHz
Auto Main
Span 5 MHz
Sweep 5 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
0.477 dBm —_—
oo b Signal Track

Freg/Channel
Mkr2 A 1.4500 MHz

0.023 dB Center Freq

2.40200000 GHz

Start Freq
2.39950000 GHz

On Off

’ Freg/Channel
Mkr2 A 1.4500 MHz

0.659dB Center Freq

2.44100000 GHz

Start Freq
2.43850000 GHz

Stop Freq
2.44350000 GHz
CF Step
500.000000 kHz
Auto Man
Span 5 MHz
Sweep 5 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
0.025 dBm | —
250 dn Signal Track

On Off

EST Technology Co., Ltd
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FCC ID: OJR-HT2009

8-DPSK 2480MHz

Ref 10 dBm
Peak

Log

10

Center 2.48 GHz
#Res BW 100 kHz
Marker Trace

1 1)

2R 1)

2A Q)

Atten 20 dB

#VBW 100 kHz
X Axis
2.4800000 GHz
2.4793000 GHz
1.4250 MHz

Mkr2 A 1.4250 MHz
-0.873 dB

Span 5 MHz
Sweep 5 ms (401 pts)

Amplitude
0.397 dBm
-19.76 dBm

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47750000 GHz

Stop Freq
2.48250000 GHz

CF Step
500.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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FCC ID: OJR-HT2009

5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with
an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
carrier frequency was measured by spectrum analyzer with 100kHz RBW and
100kHz VBW.

5.3. Test Result

EUT: Baby bluetooth spaeker M/N:HT2009

Test date: 2012-6-20 Test site: RF site Tested by: Tony Tang
Mode Channel Channel
separation Limit Conclusion
(MHz)

Low CH 1.000 PASS
GFSK Mid CH 1.000 PASS
High CH 1.006 PASS
Low CH 1.006 : PASS
7/4-DQPS | Mid CH 1.000 B 52/ li}‘l’f t(he 1219‘111]3 Ba‘.‘dWIdt? O)r PASS
High CH 1,000 [kHz]( whichever is greater PASS
Low CH 1.000 PASS
8-DPSK | Mid CH 1.006 PASS
High CH 1.000 PASS
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FCC ID: OJR-HT2009

5.4. Test Data

GFSK
Low Channel
Eainiet | Freg/Channel
Mkrl A 1.00000 MHz
s:;lio dBm Atten 20 dB -0.043 dB Center Freq
Log iR 2.40250000 GHz
10
dB/ oy Start Freq
2.40125000 GHz
Stop Freq
2.40375000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
Mid Channel
EEgtE | Freg/Channel
Mkrl A -1.00000 MHz
EZ‘;&O dBm Atten 20 dB -0.018 dB Center Freq
Log 1 2.44150000 GHz
10
dB/ / Start Freq
2.44025000 GHz
Stop Freq
2.44275000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
Es-r EST Technology Co., Ltd Report No. ESTE-R1206013 Page 25 of 121



FCC ID: OJR-HT2009

High Channel
== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.479 GHz
#Res BW 100 kHz

#VBW 100 kHz

Mkrl A 1.00625 MHz
-0.018 dB

Span 2.5 MHz
Sweep 5 ms (401 pts)

| Freg/Channel

Center Freq
2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset

0.00000000 Hz

Signal Track

On Off

-r EST Technology Co., Ltd
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FCC ID: OJR-HT2009

n/4-DQPSK
Low Channel

== Agilent | Freg/Channel
Mkrl A 1.00625 MHz

Ref 10 dBm Atten 20 dB -0.034 dB

Peak
AR

Log
10
dB/

Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel
== Agilent
Mkrl A -1.00000 MHz

Ref 10 dBm Atten 20 dB -0.029 dB
Peak

Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)

2.40250000 GHz
2.40125000 GHz

2.40375000 GHz

Center Freq
Start Freq

Stop Freq

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

| Freg/Channel

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

-r EST Technology Co.,Ltd Report No. ESTE-R1206013 Page 27 of 121



FCC ID: OJR-HT2009

High Channel
== Agilent

Atten 20 dB

a

Ref 10 dBm
Peak

igg MM

dB/

Center 2.479 GHz
#Res BW 100 kHz

#VBW 100 kHz

Sweep 5 ms (401 pts)

| Freg/Channel
Mkrl A -1.00000 MHz

-0.008 dB Center Freq

2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz

-r EST Technology Co., Ltd
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FCC ID: OJR-HT2009

8-DPSK
Low Channel
== Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

1R

Center 2.402 GHz
#Res BW 100 kHz

Mid Channel
== Agilent

Ref 10 dBm Atten 20 dB

Peak
1R

Center 2.442 GHz
#Res BW 100 kHz

#VBW 100 kHz

#VBW 100 kHz

| Freg/Channel
Mkrl A 1.00000 MHz

-0.015 dB

Span 2.5 MHz
Sweep 5 ms (401 pts)

2.40250000 GHz
2.40125000 GHz

2.40375000 GHz

250.000000 kHz
Auto Ma!]

0.00000000 Hz

On Off

Center Freq

Start Freq

Stop Freq

CF Step

Freq Offset

Signal Track

| Freg/Channel
Mkrl A 1.00625 MHz

-0.004 dB

Span 2.5 MHz
Sweep 5 ms (401 pts)

2.44150000 GHz
2.44025000 GHz
2.44275000 GHz
Auto Mar
0.00000000 Hz

On Off

Center Freq

Start Freq

Stop Freq

CF Step
250.000000 kHz

Freq Offset

Signal Track
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FCC ID: OJR-HT2009

High Chanel

== Agilent

Ref 10 dBm
Peak

Log
10 WV\/\}\

dB/

| Freg/Channel
Mkrl A 1.00000 MHz

-0.023 dB

Center Freq

2.47950000 GHz

Start Freq

Center 2.479 GHz
#Res BW 100 kHz

Span 2.5 MHz
Sweep 5 ms (401 pts)

#VBW 100 kHz

2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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FCC ID: OJR-HT2009

6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2.

Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 100kHz RBW and 100kHz

VBW.

6.3. Test Result

EUT: Penscanner M/N:HT2009
Test date: 2012-6-20 Test site: RF site Tested by: TaTa jiang
|

Mode Number of hopping channel Conclusion

GFSK 79 >15 PASS
1/4-DQPSK 79 >15 PASS

8-DPSK 79 >15 PASS
EST Technology Co.,Ltd Report No. ESTE-R1206013 Page 31 of 121
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6.4. Test Data

Freg/Channel
Mkrl 2.41475 GHz
E;e;liLO dBm Atten 20 dB 0.446 dBm Center Freq
1 2.41475000 GHz
Log
1 i ...
dB/ Start Freq
2.40000000 GHz
Stop Freq
2.42950000 GHz
CF Step
2.95000000 MHz
Auto Ma
Freq Offset
0.00000000 Hz
Signal Track
On Off
Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
Freg/Channel
Mkrl 2.459200 GHz
E;e;liLO dBm Atten 20 dB 1.753 dBm Center Freq
| 2.44450000 GHz.
Log S
S VANV
dB/ Start Freq
2.42950000 GHz
Stop Freq
2.45950000 GHz
Freq Offset
0.00000000 Hz
Signal Track
On Off
Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
Freg/Channel
Mkrl 2.48002 GHz
E;e;liLO dBm Atten 20 dB 2.067 dBm Center Freq
2.47150000 GHz
Start Freq
2.45950000 GHz
Stop Freq
2.48350000 GHz
Freq Offset
0.00000000 Hz
Signal Track
On Off
Start 2.459 GHz
#Res BW 300 kHz
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FCC ID: OJR-HT2009

n/4 DQPSK
Ealen Freg/Channel
Mkrl 2.40207 GHz
SZ;;O dBm Atten 20 dB 0.585 dBm Center Freq
2.41475000 GHz
Log
10 WNWW/’WV’\[\JN“(\W N
dB/ Start Freq
2.40000000 GHz
Stop Freq
2.42950000 GHz
CF Step
2.95000000 MHz
Auto Ma
Freq Offset
0.00000000 Hz
Signal Track
On Off]
Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
Freg/Channel
Mkrl 2.459200 GHz
Eee;liLO dBm Atten 20 dB 0.688 dBm Center Freq
Log kIl 2.44450000 GHz
PPl A A S R A AR AT A AN A A
dB/ Start Freq
2.42950000 GHz
Stop Freq
2.45950000 GHz
Freq Offset
0.00000000 Hz
Signal Track
On Off
Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
’ Freg/Channel
Mkrl 2.48008 GHz
Eee;liLO dBm Atten 20 dB 0.28dBm Center Freq
2.47150000 GHz
Start Freq
2.45950000 GHz
Stop Freq
2.48350000 GHz
Freq Offset
0.00000000 Hz
Signal Track
On Off
Start 2.459 GHz Stop 2.483 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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FCC ID: OJR-HT2009

Ealen Freg/Channel
Mkrl 2.40207 GHz
Sg;klo dBm Atten 20 dB 0.573dBm Center Freq
1 2.41475000 GHz
Log JEE
10 AN A AN A AN UG AARATAAGAS
dB/ Start Freq
2.40000000 GHz
Stop Freq
2.42950000 GHz
CF Step
2.95000000 MHz
Auto Ma
Freq Offset
0.00000000 Hz
Signal Track
On Off]
Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
Freg/Channel
Mkrl 2.459050 GHz
Eee;liLO dBm Atten 20 dB 0.547 dBm Center Freq
Log b}l  2.44450000 GHz
I AAA A AYAAATAVAVAVA A AA AV AVATAVAVAVATAVAVRVAA ATl \/o\
dB/ Start Freq
2.42950000 GHz
Stop Freq
2.45950000 GHz
Freq Offset
0.00000000 Hz
Signal Track
On Off
Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
’ Freg/Channel
Mkrl 2.47996 GHz
Eee;liLO dBm Atten 20 dB 0.301 dBm Center Freq
1 2.47150000 GHz
Log PR
A TIAVAVA VA AT AVAL AVATAVAVAYS
Start Freq
2.45950000 GHz
Stop Freq
2.48350000 GHz
M1 S2 L’
S3 FC Freq Offset
Signal Track
On Off
Start 2.459 GHz Stop 2.483 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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7. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within

a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result

EUT: Baby bluetooth spaeker

M/N:HT2009

Test date: 2012-6-20

Test site: RF site

Tested by: Tony Tang

Mode Dwell time Limit Conclusion
GFSK DH1 183.28 <400ms PASS
GFSK DH3 298.62 <400ms PASS
GFSK DHS5 327.70 <400ms PASS

/4 DQPSK DHI1 173.80 <400ms PASS

n/4 DQPSK DH3 289.14 <400ms PASS

n/4 DQPSK DH5 329.84 <400ms PASS

8-DPSK DHI1 180.12 <400ms PASS

8-DPSK DH3 284.40 <400ms PASS

8-DPSK DHS5 329.84 <400ms PASS
EST Technology Co., Ltd Report No. ESTE-R1206013 Page 35 of 121
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7.3. Test Data

GFSK DH1 : SOhop/Ss * 0.4 * 79 * 0.580ms = 183.28

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

N

% Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

Atten 20 dB

Mkrl 2.163s
1.073dBm

Span 0 Hz

#VBW 1 MHz Sweep 5 s (401 pts)

Mkrl A 580 us
-0.53 dB

Span 0 Hz
Sweep 4 ms (401 pts)

#VBW 1 MHz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Freq Offset
0.00000000 Hz
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FCC ID: OJR-HT2009

GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.89ms= 298.62

Ref 10 dBm

Peak
Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm

Peak
Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 3.337 s
1.129 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 1.89 ms
-0.012 dB

Span 0 Hz
Sweep 4 ms (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

e

Freq Offset
0.00000000 Hz
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GSFK DHS : 17hop/5s * 0.4 * 79 *3.05ms = 327.70

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

1

Center 2.441 GHz
Res BW 1 MHz

% Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

Atten 20 dB

Mkrl 162.5ms
1.124 dBm

Span 0 Hz

#VBW 1 MHz Sweep 5 s (401 pts)

Mkr1 A 3.05ms
-0.007 dB

Span 0 Hz
Sweep 4 ms (401 pts)

#VBW 1 MHz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Freq Offset
0.00000000 Hz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Freq Offset
0.00000000 Hz
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n/4-DQPSK DH1: S0hop/5 * 0.4 * 79 *0.550ms=173.80

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 2.05s
0.287 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Freg/Channel

Mkr1 A 550 us
-0.466 dB

Span 0 Hz
Sweep 4 ms (401 pts)

2.44100000 GHz
2.44100000 GHz

2.44100000 GHz

Auto Mar

0.00000000 Hz

2.44100000 GHz

W

Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
1.00000000 MHz

Freq Offset

Center Freq

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar.
Freq Offset
0.00000000 Hz
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n/4-DQPSK DH3: 25hop/5 * 0.4 * 79 *1.83 = 289.14

Ref 10 dBm

Peak
Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm

Peak
Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 4.088 s
0.267 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 1.83ms
1.255dB

Span 0 Hz
Sweep 4 ms (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

e

Freq Offset
0.00000000 Hz
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n/4-DQPSK DHS: 17hop/S * 0.4 * 79 *3.07ms= 329.84

Ref 10 dBm

Peak
Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm

Peak
Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

1

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 1.275s
0.258 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 3.07 ms
-0.537 dB

Span 0 Hz
Sweep 4 ms (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

e

Freq Offset
0.00000000 Hz
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8-DPSK DH1: 50hop/5 * 0.4 * 79 * 0.570ms=180.12

= Agilent

Ref 10 dBm
Peak

Log

10

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 1.475s
0.359 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Freg/Channel

Mkr1 A 570 pus
0.512 dB

Span 0 Hz
Sweep 4 ms (401 pts)

2.44100000 GHz
2.44100000 GHz
2.44100000 GHz

Auto Mar

0.00000000 Hz

W

Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
1.00000000 MHz

Freq Offset

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar.
Freq Offset
0.00000000 Hz
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8-DPSK DH3: 25/5 * 0.4 *79 *1.80ms=284.40

Ref 10 dBm

Peak
Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm

Peak
Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 350 ms
0.378 dBm

Span 0 Hz
Sweep 5 s (401 pts)

MkrlA 1.8ms
-0.143 dB

Span 0 Hz
Sweep 4 ms (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

e

Freq Offset
0.00000000 Hz
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8-DPSK DH5: 17/5 * 0.4 *79 *3.07ms=329.84
== Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

= Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

Sweep 5 s (401 pts)

7

Freg/Channel

Mkrl 1.525s
WESKLCIUM  Conter Freq
2.44100000 GHz
Start Freq

2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma@g

Freq Offset
0.00000000 Hz

Span O Hz

Freg/Channel
Mkri A 3.07 ms

-1.202 dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Span O Hz
Sweep 4 ms (401 pts)
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725-4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332-3339 31.2-31.8
12.51975 -12.52025 240 - 285 3345.8 - 3358 3643 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 (2)
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 (1V)/m (Peak)
54.0 dB(nV)/m (Average)
EST Technology Co.,Ltd Report No. ESTE-R1206013 Page 45 of 121
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FCC ID: OJR-HT2009

8.2. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

———3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | o8 METER
L) (W) H) — (WOOD) |

GROUND PLANE

8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for peak emissions measurement
above 1GHz and IMHz RBW, 10Hz VBW for average emissions measure above 1GHz

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result

30MHz—26GHz Radiated emissison Test result
EUT: Baby bluetooth spaeker M/N:HT2009
Power:DC 3.7V
Test date: 2012-6-21~2012-06-22  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass
Note : If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

EST EST Technology Co.,Ltd Report No.ESTE-R1206013 Page 46 of 121
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8.5. Test Data
30 MHz - 1000 MHz

San Tun Management Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+86-759-830515588
Fax:+56-769-83081575

EST Technology

Data: 153 File: D;test datai2012'E'E-CORE.EMI {170}
0 Level {dBuv/m) Date: 2012-06-21 Time: 20:40:56
FCC PART 15B
-wilB
"
030 224, 418. 612, 206. 1000
Frequency {MHz)
3ite no. 3 Chamber Data no. 153
Dis. / Ant. 3 27137 Ant. pol. VERTICAL
Limit FCC PART 15 E
Env. / Ins. Temp:25.6' ;Humi: 56%;Press:101.52kPa
Engineer Tony
EUT Eaby blustooth speaker
Fower DC 3.7V
M/ HTZ2009
Test HMode GF3K TX Z40ZMH=z
Ant. Cable Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Fesamark
[MH=z) [dE/m) (dE] [dBuV) (dBuV/m) (dBuV/m) (dE]) (dE)
1 S56.19 5.21 Z.46 T.E20 14.87 40.00 Z5.13 QF
2 195.78 T.71 4,24 4.51 16.46 43.50 Z27.04 QF
3 261.53 12.96 4.95 3.91 21.82 46.00 Z4.18 QF
4 410.24 16.29 6.10 2.48 24.87 46.00 21.13 QF
5 475.14 17.40 G.63 S5.74 29.77 46.00 16.23 QF
[ E41.19 19.446 7.00 2.43 2g.89 46.00 17.11 QF
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EST Technology

Zan Tun Management Zohe,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-53051855
Fax:+56-769-53051875

Data: 154

0 Level {dBul/in}

File: D:test data'2012'E'E-CORE.EMI {170}

Date: 2012-06-21 Time: 20:42:09

FCCPART 15B

6B

o

030 224, 418. 612, 806. 1000
Frequency {(MHz)
Fite no. 3 Chanber Iata no. : 154
Dis. / A4nt. 3o 27137 Ant. pol. : HORIZONTAL
Limit FCC PART 15 B
Enwv. / Ins. Tewmp:25.6"' ;Humi: 56%; Press:101.52kPa
Engineer Tony
EUT BEabv bluetooth speaker
Power Dc 3.7V
M/M HTz2009
Test Mode GFS3E T 2402ZMH=
Ant. Cable Emission
Freq. Factor Loss BReading Lewvel Limits Margin Reamark
[MH=z) [ dE /1) (dE) [dBuWV) (dBuv/m) (dBuVim) [dE) [dE)
1 187.14 8.26 4,19 3.42 15.87 43 .50 27.63 QF
2 264,74 12.94 4,97 G.61 24,52 45.00 21.48 QF
3 419.94 1g.30 5.19 g.84 29,33 45.00 16.67 QF
4 492 .69 17.83 G. 59 4,99 29.51 45.00 16.49 QF
= £31.49 18.45 .92 1.78 27.15 45.00 15.85 QF
& 43,74 24,64 9.21 0.05 33.90 45.00 12.10 QF
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EST Technology

Jan Tun HManagement Zone,Houjie Tow:
Dongguan City, Guangdong, China
Tel:+56-769-53051555
Fax:+56-769-53051573

Data: 155

0 Level {dBulim)

File: [r'test data'2012'E'E-CORE.EMI (170}

Date: 2012-06-21 Time: 20:44:58

FCCPART 1

58

20:3

e et

30 224, 418. 612, 806. 1000
Frequency {MHz)
Fite no. 3m Charber Data no. @ 155
Di=. / Ant. 3m 27137 int. pol. : HORIZONTAL
Limit FCCZ PART 15 B
Env. / Ins. Temp:25.6' rHumi:56% ) Press: 101.52kPa
Engineer Tonvy
EUT Eaby bluetooth speaker
Power Do 3.7V
MM HTz2009
Test Mode GFEE TX Z441MH=
Ant. Cahle Emis=ion
Fredq. Factor Losz  EBEeading Lewvel Limitz Margin Reamark
[MH=) (AB/m) [dE] [dBuv) (dBuWV/m) (dBuVW./m) [dE] [dE)
1 159,98 10.36 3.89 Z.09 16.34 43,50 Z27.16 ap
2 264,74  12.94 4,97 9.99 27.90 46,00 15.10 ap
3 400,54 16.07 5.98 11.44 33.49 46,00 12.51 ap
4 460,68 16.87 [T 9.19 32.52 46,00 153.45 ap
5 454.93 17.63 B.67 S.44 32.74 46,00 13.26 ap
& G23.64 Z0.08 T.583 -0.38 27.23 46,00 15.77 ap
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EST Technology

San Tun Managemwent Zone, Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-83081888
Fax:+86-769-83081878

Data: 156 File: D:test data'2012'E'E-CORE.EMI {170)
0 Level {dBu\v/im) Date; 2012-06-21 Time: 20:46:41
FCCRART15B
$aB-
40:::j________J
0 30 224, 418. 612, 806. 1000
Frequency {(MHz)
3ite no. 3m Chamber Data no. 156
Dis. / Ant. Jm 27137 Ant., pol. VERTICAL
Limit FCCZ PART 15 E
Env. / In=s. Temp:25.6"' ;Huni: S6%: Pressi101.52kKPa
Engineer Tony
EUT Babhy bluetooth speaker
Power DC 3.7V
M/ HTz009

Tezt Mode

GF3K TE Z441MH=

Ant. Cabhle Emi=s=sion

Factor Loss PReading Lewvel Limits Margin Reamark
(dE/m) [dE) [dEuWV) (dBuWV/m) [dBuW/m) [dE) [dE)
5.21 Z2.46 6.87 14.54 40.00 Z25.4¢8 QP
11.11 3.34 .71 15.1¢6 43 .50 28.34 QP
7.71 4,24 4,85 16.53 43 .50 26.67 QP
1z2.94 4,97 3.43 z21.34 44,00 24,66 QP
15.96 5.96 4,11 26.03 44,00 19.97 QP
17.25 .59 4,87 zZg.74 44,00 17.26 QP
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EST Technology

Zan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-769-830815888
Fax:4+86-769-83081878

Data: 157 File: D:test data2012'E E-CORE.EMI (170}
0 Level (dBu\vim) Date: 2012-06-21 Time: 20:4%:18
FCCPART 15B
-tilB
40:::j________J
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3m Chamber Data no. : 157
Di=s. / Ant. 3m 27137 Ant. pol. @ VERTICAL
Limit FCC PART 15 E
Env. / Ins. Temp:25.6"' ;Humi:56% ;Press:101.52kFPa
Engineer Tony
EUT Baby bluetooth speaker
Power D2 3.7V
M/ HTz0O0S
Test Mode GF3E TX Z450MH=
Ant. Cable Emission
Fredq. Factor Loss PReading Lewel Limits Margin Reamark
[MH=) (dE/m) [dE) [dEuWV) (ABEuV/m) (dBuV/m) [dE) [dE)
1 56.19 5.z21 Z2.46 7.43 15.10 40.00 24.90 QP
2 115.24 11.11 3.34 0.35 14,583 43 .50 2g8.67 QP
3 195.78 7.71 4,24 3.61 15.56 43 .50 27.94 QP
4 266.68 12.79 5.00 4,53 22.32 44,00 23.65 QP
E 288.959 1z2.70 E.1a 3.27 21.13 44,00 z24.87 QP
[ 540.22 19.4% .99 3.29 29.74 44,00 16.26 QP
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Jan Tun Managewent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-833051858
Fax:+56-769-33051578

EST Technology

Data: 158 File: D:'test data'2012'E' E-CORE.EEMI (170}
0 Level ((1Buvim) Date: 2012-06-21 Time: 20:50:56
FCCPART 15 B
B
N _I—‘
4 5 B
3 bﬁkaJﬁﬁxﬂv
12
030 224, 418. 612, 806. 1000
Frequency (MHz}
3ite no. Jm Chamber Data no. 155
Dis. / Ant. 3m 27137 Ant. pol. HORIZOWTAL
Limit FCZ PART 15 B
Env. / Ins=s. Temp:25.6' ;Haumi:56%: Pres=s:101.52kPa
Engineer Tony
EUT Babvy bluetooth speaker
Fower DC 3.9V
M/ HT2009
Test Hode GFSE T Z450MH=
Ant. Cable Ewmi=s=sion
Freg Factor Loss EReading Lewvel Limits Margin Reamark
[MH=) (B 1) (dE) [dBuv) (AEuV/m) [(dEuv/m) [dE) (dE)
1 1a7.74 9.43 3.97 3.70 17.10 43.50 Z6.40 aF
2 159.08 g.05 4,20 5.32 17.57% 43.50 25.93 QF
3 252.13 1z2.06 3,52 g.55 25.43 46,00 Z0.57 QF
4 410.24 16.29 6.10 9.05 31.44 44,00 14.58 QF
5 475.14  17.40 6.63 G.74 30.77 44,00 15.23 QF
G 535.28 19.24 .97 3.64 29.85 45,00 16.15 QF
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Fan Tun Management Zone,Houjie Town,
R Dongoguan City, Guangdong, China
EST 1 ii(?hll(ll(]tﬁ' Tel:+56-769-53081558

Fax:+36-769-330315875

Data: 159 File: D:test datat2012'E'E-CORE.EMI (170}
0 Lewvel (dBuVW/im} Date; 2012-06-21 Time; 20:53:32
FCC PART 15 B
-GiB
40:::j————————J
0 30 224, 418. G612, 806. 1000
Frequency (MHz)
3ite no. ! 3m Chamber Data ho. @ 159
Dis. / Aint. To3m 27137 hnt. pol. @ HORIZOWNTLL
Limit : FCC PART 15 B
Env. / Ins. : Temp:25.6' ;Huwmi:56%Pre=ss:101.52kPa
Engineer : Tony
EUT : Baby blustooth speaker
Fower D3V
M/ : HT2009
Test Mode r nf4-DOPSKE TX Z40ZMHz
Ant. Cabhle Emi=ssion
Fredq. Factor Loss EReading Lewvel Limit=s HMargin EReamark
[MH=) [dE/m) [dE) [dBuW) [(ABuV /) (dBuv/m) [dE) (dE)
1 164.83 = 3.94 3.20 16.91 43 .50 26.59 83
2 266.68 12.79 5.00 9.06 26.85 45.00 19.15 P
3 400.54 16.07 5.958 10.49 32.54 45.00 15.46 P
4 419.94 16.30 6.19 10.35 32.54 45.00 15.16 P
5 475.14 17.40 6.63 9.11 33.14 45.00 12 .86 P
[ 51z.09 17.94 6.81 4.65 Z29.40 45.00 16.60 QF
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EST Technology

Jan Tun Management Zone,Houlie Town,
Dongoguan City, Guangdong, China
Tel:+836-769-83031588
Fax:+36-769-53031573

Data: 160 File: D:test data'2012'E'EE-CORE.EMI {170)
0 Lewel (dBulim) Date: 2012-06-21 Time: 20:55:24
FCCRART 15B
153
40 ::::j———————————J
030 224, 418. 612, 806. 1000
Frequency {MHz)
3ite no. 3m Chamber Data no. : 160
Dis. / Ant. 3m 27137 Ant. pol. : VERTICAL

Limit
Env. / In=.

Engineer
EUT
FPower
M/
Test HMode
Fredg
[MH=
1 119
2 195
3 264
4 293
5 473
& 5141

FCZ PART 15 B
Temp:25.6"' ;Humi: 563 Press:101.52kPa
Tony

Baby bluetooth speaker

D 3.7V

HT200%9

o/ 4-DQP3E T Z40ZMHz

int. Cahle Emi=s=sion

Factor Lozs PBeading Lewvel Limits Margin BReawmark
(B m) (B [dBuW) (ABuW/m) (dBuV/m) (dB) [dB)
11.11 .34 0.z24 14.69 43 .50 28.581 QF
7.71 4.24 2.57 14.52 43.50 25.98 QF
12.94 4,97 3.42 21.33 46.00 24.67 QF
1z2.92 £.21 3.44 Z1.57 46.00 24.43 QF
17.28 6.59 4,78 ZB.65 46.00 17.35 QF
19.46 7.0 3.26 29.72 46.00 la.25 QF
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Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-53308318585
Fax:+56-769-33081875

EST Technology

Data: 161 File: D:test data'2012'E'E-CORE.EMI {170}
0 Lewvel {dBu'//m}) Date; 2012-06-21 Time: 20:58:07
FCCPART 15 B
-gilB-
N f
0 30 224, 418. G612, 806. 1000
Frequency (MHz}
3ite no. 3m Chamber Data no. @ 161
Dis. / Ant. 3m 27137 int. pol. WERTICAL
Limit FCZ PART 15 B
Env. / Ins. Tewmp:25.6"' ;Humi:56%;Pres=s:101. 52kPa
Engineer Tony
EUT Babvy bluetooth speaker
Fower DC 3.7V
M/ HT2009
Test Mode n/4-DOPSK TE Z441MHz
Ant. Cahle Emis=ion
Freqg Factor Loss EREeading Lewvel Limits HMargin Feasmark
[MH=) [dBE/ ) [dE] [dBuv) (dBuV/m) (dBEuv/m) [dE] [dB)
1 56.19 5.21 2.46 g.41 16.058 40.00 23.92 QF
2 195.78 7.71 4.24 2.80 14.75 43 .50 28.75 QF
3 259.839 12.97 4.93 4.17 22.07 46.00 23.93 QF
4 405.39 16.18 6.05 3.02 25.25 46.00 20.75 QF
5 450.058 17.45 6. 60 4.25 28.30 46.00 17.70 QF
& 547.95 19.45 7.04 2.16 28.65 46.00 17.35 QF
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EST Technology

Jan Tun Management Zone,Houjie Town,

Dongguan City, Guangdohng, China
Tel:+86-769-530318585
Fax:4+86-769-53031875

Data: 162 File: [xtest data2012'E'E-CORE.EMI {170}
0 Level (dBuv/imj Date: 2012-06-21 Time: 20:59:51
FCCPART 15 B
-GiB
N _I—‘
[
030 224, 418. G612, 806, 1000
Frequency (MHz)
3ite no. 3m Chamber Data no. : 162
Dis. / Ant. 3 27137 Ant. pol. : HORIZCONTAL
Liwit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Huni:56% ;Press:101.52kPa
Engineer Tony
EUT Babvy bluetooth speaker
FPower DC 3.7V
M/ HTzO00%
Test Hode o/ 4-DOPSK TX Z441MH=
Ant. Cahle Emis=sion
Fredq. Factor Loss EReading Lewvel Limits Margin Reamark
[MH=) (dEB/m) [dE) [dBuW) [AEuV/m) [dBuV/m) [dE) [dE)
1 259.589 1:2.97% 4.93 9.17 27.07 46.00 15.93 P
2 410.24 16.29 .10 9.13 31.5z2 45.00 14,45 QF
3 424.79 16.15 6.24 .51 30.93 46.00 15.07%7 P
4 439,34 16.23 .31 .57 31.11 46.00 14.89 QF
= 475,23 17.33 g.61 T.a31 31.35 46.00 14.865 P
& 457.54 17.74 G6.69 7.54 31.97 46.00 14.03 P
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Jan Tun MNanagement Zone, Houjie Town,
[ Dongguan City, Guangdong, China
E51 [EChllEJl(Jtﬂ' Tel:+36-765-830815888
Fax:+56-763-53051373

Data: 163 File: D'test data'2012'EEE-CORE.EMI {170}
0 Level {dBuvim) Date: 2012-06-21 Time; 21:01:36
FCCPART15E
JEEi
N _I—‘
0 30 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. ! 3m Chamber Data no. : 163
Dis. / Aint. 1 3m 27137 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 EB
Env. / In=. : Temp:Z25.6' ;Humi:56%Pres=s:101.52kPa
Engineer : Tony
EUT : Babvy bluetooth speaker
Fower DS 3.V
M : HTZ2009
Test Hode : o/4-DOP3E TX Z450MH=z
Ant. Cahle Emi==ion
Fredq. Factor Loss EReading Lewvel Limits Margin Reamark
[MH=) [dE /) [dE] [clBuv) [(ABuV/m) (dBuV/m) [dE] [dB)
1 256.98 12.63 4.91 9.45 26.99 46.00 19.01 )3
2 264,74 12.94 4,97 9.0%9 27.00 46.00 19.00 )3
3 400.54 16.07 5.98 11.02 33.07 46.00 12.93 QaF
4 431.55 16.09 6.26 9,12 31.47 46.00 14.53 )3
5 441,25 16.27 6.31 9.41 31.99 46.00 14.01 )3
[ 465.43 17.14 6.54 §.51 32.1%9 46.00 13.51 QP
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Gan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:4+856-769-830318585
Fax:+36-769-83031375

EST Technology

Data: 164
0 Level (dBuV/m)

File: D:'test data'2012'E'EE-CORE.EMI (170)
Date: 2012-06-21 Time: 21:03:11

FCC PART 158

B

10
W

030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. Jm Chamber Data no. 164
Dis. / Ant. 3m 27137 Ant. pol. VERTICALL
Limit FCZ PART 15 E
Env. / Ins. Tewp:25.6"' ;Humi:56%; Press:101. 52kPa
Engineer Tony
EUT Eabv bluetooth speaker
Fower DC 3.7V
M/ HT2009
Test HMode o/ 4-DOP3KE TE Z2450MH=
Ant. Cable Emiz=sion
Freqg Factor Loss EReading Level Limits Margin Reamark
[MH=z) [(dE/m) (dE) [dBuv) (AEuV/m) (dBuV/m) (dE) [dE)
1 56.19 5.21 Z.46 3,75 12.45 40.00 27.55 aF
2 195.78 7.7 4.24 3.51 15.46 43.50 28.04 aF
3 261.83 12.96 4,95 2.92 20.583 46.00 25.17 aF
4 405.39 1a6.15 &.05 0.05 22.28 46.00 23.72 aF
5 470.38 17.:21 6.57 2.95 26.73 46.00 19.27 aF
& 555.74 19.61 .05 1.85 28.54 46.00 17.46 QF
EST Technology Co.,Ltd Report No. ESTE-R1206013 Page 58 of 121



FCC ID: OJR-HT2009

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-830515585
Fax:+56-769-83051578

Data: 165 File: D:test data 2012 E'E-CORE.EMI {170}
0 Level {(dBuv/im}) Date; 2012-06-21 Time: 21:06:15
FCCPART 15B
-5iilB-
N f
1
0 30 224, 418. G612, 806. 1000
Frequency (MHz)
Fite no. Jm Chatber Data no. 165
Dis. / Ant. 3m 27137 int. pol. VERTICAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT Babvy bluetooth speaker
Fower DC 3.7V
M/N HTz009
Test Mode S5-DPSE TX 2402MH=
Ant. Cable Emis=sion
Freg Factor Loss EReading Level Limits Margin Reamark
[MH=) (dE/m) [dE) [dBuW) (ABuV/m) (dBEuV/m) [dE) [dE)
1 119.24 11.11 3.34 1.24 15.89 43 .50 27.581 aF
2 195.78 7.71 4.24 4,62 16.57 43 .50 26.93 aF
3 259.89 1z.97 4.93 4,97 22.87 45.00 23.13 aF
4 293.84 1z2.92 5.21 2.43 20.56 45.00 25.44 aF
5 402 .48 16.12 6.01 3.31 25.44 45.00 20.56 aF
& 470.38 17.21 6.57 4,72 Z5.50 45.00 17.50 QF
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FCC ID: OJR-HT2009

EST Technology

3an Tun HManagement Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+556-7659-83081558
Fax:+86-769-830815878

Data: 166

0 Lewvel {(dBu'/m)

File: D:'test data'2012'E'E-CORE.EMI {170}
Date: 2012-06-21 Time: 21:09:00

FCCPART 15 B
-flB-
40 _,—‘_I
030 224, 418. G612, 806, 1000
Frequency {MHz)
3ite no. 3m Chamber Data no. 166
Di=. / Ant. 3 27137 hnt. pol. HORTIEZCOMTLL
Limit FCC PALRET 15 B
Env. / Ins. Temp:25.6' ;Humi: 56% :Press:101.52kPa
Engineer Tony
EUT Babv bluetooth speaker
Fower DC 3.7V
M/M HT200%9
Test Hode S-DP3K TX 240ZMH=
Ant. Cable Emis=sion
Fredqg Factor Loss EReading Lewvel Limits HMargin Reamark
[MH=) [dE/m) [dE) [dBEuV) (dBuV/m) (dBEuV/m) (dE) (dE]

1 z50.1%9 11.5:2 4,54 T.26 23.92 45.00 Z2.08 QF

2 276.38 12.3¢6 5.04 G.585 24.25 45.00 21.75 QF

3 281.23 12.41 L.oo9 7.05 24.55 46.00 21.45 83

4 407.33  16.22 6,038 7.96 30.26 45.00 15.74 QF

= 473.29 17.28 .59 .34 29.21 45.00 16.79 QF

& 454,93 17.63 G.67 4. 56 28.86 4500 17.14 QF

EST Technology Co.,Ltd
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FCC ID: OJR-HT2009

San Tun Managemwent Zone,Houjie Town,
[ Dongguan City, Guangdong, China
ES1 [ﬁ(?hll(ll(lg}' Tel:+36-769-53081555
Fax:4+86-769-833081878

Data: 167 File: Dxtest data'2012'E'EE-CORE.EMI {170}
0 Lewvel (dBuvim) Date: 2012-06-21 Time: 21:12:34
FCC PART 15B
-GB
N f
030 224, 418. G612, 806. 1000
Frequency (MHz)
3ite noa. ! 3m Chatber Data no. @ 167
Iis. / Ant. T 3m 27137 int. pol. : HORIZCONTALL
Limit : FCC PART 15 E
Env. / Ins. : Temwp:25.6' )Huni:56%Pres=s:101.52kPa
Engineer : Tony
EUT : Babvy bluestooth speaker
Fower : DC 3.7V
M/N 1 HT2009
Test Hode : 5-DP3K TX 2441MH=
Ant. Cahle Emmis=sion
Fredq. Factor Loss EReading Level Limits Margin Reamark
[MH=) [dE/ 1) (dE) [ BuW) (dBuv/m) (dBuV/m) (dE) (B}
1 264.74 12.94 4.97%7 g.49 Z6.40 45.00 19,80 P
2 281.23 12.41 5.09 7.53 25.33 45.00 Z0.87 QF
3 395.69 15.87 5.93 g.74 30.54 45.00 15.46 QP
4 407.33 1le.2:2 6.05 g.59 30.89 45.00 15.11 P
= 470.38 17.:21 6.57 T.13 30.91 45.00 15.0%9 P
& 4g0.08 17.45 .60 .07 31.1z2 45.00 14.585 QF
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-769-8330818585
Fax:+56-769-833081875

Data; 168
0 Lewvel (dBuim)

File: D:test data'2012'EE-CORE.EMI {170}

Date; 2012-06-21 Time: 21:15:19

FCCPART 15E
B
40 —I—‘_I
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Data no. : 163
Di=s. / Ahnt. 3 27137 int. pol. : VERTICAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6"' ;Humi:56%Press:101.52kPa
Engineer Tony
EUT Babvy blustooth speaker
FPower DC 3.7V
M HT200%9
Test Mode S-DP3K TX Z441MH=

EST Technology Co.,Ltd Report No.ESTE-R1206013
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-5330315558
Fax:+86-769-5330315875

Data: 169 File: D:test data'2012'E'E-CORE.EMI {170}
0 Lewvel (dBulim) Date; 2012-06-21 Time: 21:18:59
FCCPART 15 B
-tlB
40 —I—‘_I
0 30 224, 418. G612, 806. 1000
Frequency (MHz)
3ite no. 3m Charmber Data no. : 169
Dis. / A4nt. 3 27137 hnt. pol. : VERTICAL
Limit FCC PART 15 B
Env. / In=a. Temp:25.6' ;Huni:56%Pres=s:101.52kPa
Engineer Tony
EUT Baby blustooth speaker
Fower DC 3.7V
M/ HT200%9
Test Mode S-DP3E TX Z450MH=
Ant. Cahle Emi=zsion
Fredq. Factor Loss EReading Lewvel Limit=s Margin Reamark
[MH=) [dE/m) [dE) [dBuW) (ABuV/m) (dBuV/m) [dE) [dB)
1 195.78 7.71 4,24 4,43 16.38 43 .50 27.12 QF
2 266.68 12.79 5.00 3.71 21.50 45.00 Z4.50 P
3 290.93 12.78 5.17 2.80 20.75 45.00 Z25.25 P
4 410.24 16.29 6.10 2.47 24 .56 45.00 21.14 P
5 475,23 17.33 6.61 4,17 28.11 45.00 17.89 P
[ 552.83 19.53 7.07 2.59 29.19 45.00 16.581 QF
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Manhagement Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+56-769-5330515855
Fax:+56-769-33051875

Data: 170

File: D:test data2012'EE-CORE.EEMI (170}

0 Lewvel (dBu'/im)

Date: 2012-06-21 Time: 21:21:41

FCCPART 15 B
-gilB-
40 —I—‘_I
0 30 224, 418. G612, 806. 1000
Frequency (MHz)
3ite no. 3m Charmber Data nho. @ 170
Dis. / Ant. 3 27137 pol. @ HORIZONTALL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Humi:56%Pre=ss:101.52kPa
Engineer Tony
EUT Babvy blustooth speaker
Fower DC 3.7V
M/N HT200%9
Test Mode SG-DP3E TX 2450MH=
Ant. Cable Emi=ssion
Freg Factor Loss EReading Lewvel Limits HMargin EReamark
[MH=) [dE/m) [dE) [dBuW) [(ABuV/m) (dEuv/m) [dE) [dB)

1 261.83 12.96 4.95 9.33 27.24 45.00 15.76 P

z 402 .48 16.1Z2 6.01 10.50 32.63 4600 13.37 QF

3 409,27 16.27 6.09 9.21 31.57 45.00 14.43 P

4 429.64 16.06 6.25 9.158 31.49 45.00 14.51 P

5 470.38 17.21 6.57 8.88 3Z2.66 45.00 13.354 P

& 475.14 17.40 6.63 8.23 32.26 45.00 13.74 P

EST Technology Co.,Ltd
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EST Technology

FCC ID: OJR-HT2009

1000 MHz —- 18000MHz

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-530531855
Fax:4+86-769-53081878

Level {(dBuv/im}

File: D:test data'2012'E'E-CORE.EMI {272)
Date: 2012-06-22 Time: 01:08:33

FCC PART 15C PEAK

o

g FCC PART 15C AV

[

Data: 255
110
55
% 1000
Jite no.
Di=. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Fower
M/
Test Mode
Fredq.
[MH=)
1 2402 .00
2 4504, 00
3 4504, 00
4 Tz06.00
= T206.00
& 14495.00

4400, 7800, 11200, 14600, 18000
Frequency (MHz)

3m Chatber Data no. Z55
3m ANT 1-18G int. pol. HORIZOWNTAL
FCC PART 15C PELE
Temp:25.6' ;Huni:56% ;Press:101.52kPa
Tony
Babvy bluetooth speaker
DC 3.7V
HT200%9
GF3K TX Z402MH=
int. Cakbhle Lmp Emission
Factor Loss Factor Reading Lewvel Limits Margin Femark
(dE/m) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
27.61 6.62 35.15 108.37 107.42 74,00 0 -33.42 Peak
31.25 11.77 34.50 62.8:2 71.34 74,00 2.66 Peak
31.25 11.77 34.50 42.8:2 51.34 54.00 2.66 bverage
36.52 11.54 34.44 3Z2.00 45,62 54.00 8.35 bverage
36.52 11.54 34.44 46.00 59,62 74,00 14.35 Peak
41.88 10.93 35.45 35.88 £3.24 74,00 Z0.76 Peak

Femarks=s: 1.

Emis=zion Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewvels that are 20d4dE below the official
limit are not reported.

EST Technology Co.,Ltd
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FCC ID: OJR-HT2009

Jan Tun Manageiment Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+86-769-8330815588
Fax:+86-769-8330815878

EST Technology

Data: 256 File: D:'test data'2012'E' E-CORE.EMI {272)
110 Lewvel {(dBu\im}) Date: 2012-06-22 Time: 01:10:49
1
FCC PART 15C PEAK
55 2 o FCCPART 15C AV

WW
M

1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chawmber Data no. : 256
Dis. / Aint. T 3m ANT 1-18G Ant. pol. VERTICAL
Liwit FCZ PART 15C PEAK
Env. / Ins. Temp:25.6' ;Huni:56% ;Press:101.52kPa
Engineer Tony
EUT Babvy bluetooth speaker
Fower DC 3.7V
M/M HT200%
Test Hode GF3K TX Z2402MH=
Ant. Cable Amp Emi=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) [dE) [dE) (dBEuWV) [(dBuV/m) (dBuV/m) [dE)
1 2402.00 27.61 .62 35.15 93.9:2 92.97 v4.00 -15.97 FPeak
2 4504.00 31.25 11.77 3534.50 44.56 553.38 74.00 Z0.682 FPeak
3 144e64.00 41.85 10.93 35.46 354.42 51.74 74.00 Z2.28 FPeak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z20d4dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-530315585
Fax:+86-769-830315875

EST Technology

Data: 257 File: D:test data'2012'E'E-CORE.EMI {272}
110 Lewvel (dBulim) Date; 2012-06-22 Time: 01:15:38
1
FCC PART 15C PEAK
55 2 o FCCPART 15C AV
01000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. ! 3m Chamber Data no. @ 257
Dis. / Ant. : 3m AT 1-18G int. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6"' ;Humi:56%Press:101.52kPa
Engineer Tony
EUT Babvy blustooth speaker
Fower DC 3.7V
M/N HT200%9
Test Mode GFSE TX 2441MH=
Ant. Calbhle Lmp Emi=s=sion
Fredq. Factor Loss Factor BEeading Lewvel Limits Margin ERemark
[MH=) [dE/m) [dE] [dB) (dBuv) (dBuV/m) (dBuWV/m) [dB)
1 2441 .00 27.60 6.67 35.17 95.77 95.87 74,00 0 -21.87 Peak
2 4352.00 31.37 12.07 34.453 43.99 52.95 74,00 21.05 Peak
3 144¢4.00 41.55 10.93 35.46 35.18 52.50 74,00 21.50 Peak
Femark=s: 1. Emission Lewel= Antenha Factor + Cable Loss - Amwmp Factor + REeading.

2. The emi=ssion lewvels that are Z0dE below the official
limit are not reported.
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EST Technology

FCC ID: OJR-HT2009

Jan Tun Managetment Zone, Houljie Town,
Dongguan City, Guanhgdong, China
Tel:+56-769-8330531585
Fax:4+86-769-233081875

Data: 258
Lewvel (dBuv/im}

110

File: D:test data'2012'E'E-CORE.EMI (272)
Date: 2012-06-22 Time: 01:17:06

1

FCC PART 15C PEAK

55

4 SFCC PART 15C AV

MWW

1000

Fite no.
Di=.
Limit

Env. / Ins.

Engineer
EUT

Fower

M/

Test Mode

£ Ant.

4400. 7800, 11200. 14600, 18000

Frequency (MHz)

3m Chamber DIata no. 258

3 ANT 1-18G Ant. pol. HORIZONTAL

FCC PART 15C PEALAE

Temp:25.6' ;Huwmi:56%;Pres=s:101.52kPa

Tony

Baby bluetooth speaker

DC 3.7V

HTZ00%

GF3K TX Z441MH=

Ant. Cable Amp Emis=sion

Factor Loss Factor Reading Lewvel Limits HMargin ERemark

(dE/m) (dE) [dE) (dBuW) (dBuV/m) (dBuVW/m) (dE)

Z27.60 .67 35.17 104.36 103.4¢6 74.00 -29.46 Feak

31.37 12.07 34.48 60,27 B9.23 74,00 4.77 Feak

31.37 12.07 34.45 41.27 50.23 54.00 3.77 byerage

36.55 11.57 34.47 39.94 53.59 74,00 Z20.41 Feak

41.15 10.90 35.34 35.70 52.44 74,00 Z21.5¢8 Feak

Femarks: 1.

Emis=ion Lewvel=

Antentha Factor + Cable Loss - Awmp Factor + Reading.

The emiszsion lewvels that are 20d4E below the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
[ Dongguan City, Guangdong, China
EST1 ii(?hll(]l(]tﬁ' Tel:+86-769-53051588
Fax:+56-769-8330581875

Data: 259 File: D:'test data'2012'E'E-CORE.EEMI {272)
110 Lewvel (dBu'im) Date; 2012-06-22 Time; 01:21:16
1
FCC PART 15C PEAK
2
55 | 4 FCCPART 15C AV

uﬂv‘mhﬂwaJvaﬁ

1000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. ! 3m Chatrber Data no. @ 259
Dis. / Ant. T 3m AT 1-18G int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : Tewmp:25.6' Humi:56%Pres=s:101.52kPa
Engineer : Tony
EUT : Babvy bluetooth speaker
Fower Db 30TV
M/N : HTZO0O09
Test Mode 1 GF3K TX Z2450MH=
Ant. Cahle Amp Emizs=sion
Fredq. Factor Loss Factor BEeading Lewvel Limits Margin ERemark
[MH=) (dE /) [dE) [dE]) (dBuv) (dBuV/m) (dBuV/m) [dB)
1 2450.00 27.58 6.71 35.18 97.47 96.60 74,00 -22.80 Peak
2 4950.00 31.49 12.44 34.46 47.70 57.17 74.00 16.583 Peak
3 4950.00 31.49 12.44 34.46 32.70 42 .17 54.00 11.53 byerage
4 144313.00 41.30 10.92 35.49 35.59 5z2.82 74.00 21.18 Peak
Femark=s: 1. Emission Lewvel= Antenha Factor + Cable Loss - Lmp Factor + REeading.

Z. The emission lewvels that are Z20dE helow the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-833031858
Fax:4+56-769-830831878

EST Technology

Data: 260
Level {dBuim)

File: D:'test data'2012'E'E-CORE.EMI (272)

110 Date: 2012-06-22 Time: 01:23:16

FCC PART 15C PEAK

55 2 5 FCCPART 15C AV

01000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chatrber Data no. @ 260
is. / Lint. T 3m ANT 1-18G Ant. pol. VERTICAL
Litit FCC PART 15C PELAK
Env. / Ins. Temp:25.6' ;Humi: 56%;Press:101.52kFPa
Engineer Tony
EUT Eabv bluetooth speaker
Power DC 3.7V
MM HT2009
Test Mode GFSK T Z450MHz
Ant. Cable Lwp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dE /) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
1 Z450.00 27.58 £.71 35.16 96.15 95.28 74.00 -21.28 Peak
2 4960.00 31.49 1:2.44 34.46 43,32 5z2.79 74.00 21.21 Peak
3 14379.00 41.77 10.92 35.51 35.70 5Z2.88 74.00 21.12 Peak
Remarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Lmp Factor + Eeading.

2. The emisszion levels that are Z20d4dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

San Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-330515558
Fax:+56-769-33051875

EST Technology

Data: 261
Level {dBu\im})

File: D:test data'2012'EE-CORE.EEMI (272)

110 Date: 2012-06-22 Time: 01:26:29

FCC PART 15C PEAK

55 3 FCC PART 15C AW

EWW
]

1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
Jite no. 3w Chamber Data no. : 261
Dis. / Aint. T 3m MNT 1-18G Ant. pol. VERTICAL
Liwmit FCCZ PALRET 15C PELE
Env. / Ins. Temwmp:25.6' ;Humi: 56%; Press: 101.52kPa
Engineer Tony
EUT Babvy bluetooth speaker
Fower DC 3.7V
M/ HT2009
Test Hode n/4-DOPSE TX Z40ZMH=
Ant. Cakhle Amwp Emission
Fredq. Factor Loss Factor Beading Level Limits Margin ERemark
[MH=) [dE/m) (dB] (dB) (AEuv) (dBuW/m) (dBuVW/m) (dE)
1 2402 .00 27.61 .62 35.18 &7.56 g56.91 74.00 -12.91 Peak
2 4504.00 0 31.25 11.77 34.50 40.16 45.658 74.00 25.32 Peak
3 13985.00 41.45 10,92 35.70 36.25 LEz.92 74,00 21.08 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Lnp Factor + Reading.

2. The emission lewvels that are 20d4dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+286-769-5330815388
Fax:+86-769-330815375

EST Technology

Data: 262 File: D:itest data'2012'E'E-CORE.EMI {272)
110 Lewvel {(dBulinm) Date: 2012-06-22 Time: 01:27:37
1
FCC PART 15C PEAK
55 2 -~ FCCPART 15C AV

WWW

l:'1IIIIIIIII 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. @ 262
Di=s. / Ant.  dm ANT 1-18G Ant. pol. HORIZONTAL

Limit FCCZ PART 15C PELAK
Env. / Ins. Temp:25.6"' ;Humi: 56%;Press:101.52kPa
Engineer Tony
EUT Eaby bluetooth speaker
FPower DC 3.7V
MM HTz009
Test Mode o/ 4-DOPSE TX 240ZMH=
Aint. Cable Amp Emi=ssion
Fredq. Factor Loss Factor RBeading Lewvel Limits HMargin ERemark
[MH=) (B /) [dE]) [dE) (dBuV] (dBuV/m] [(dBuV/m) (dE])
1 2402.00 27.61 .52 35.18 100.z20 Q9,25 74,00 -2E.25 Peak
2 4504.00 31.25 11.77 34.50 44.65 53.1%7 74,00 20.53 Peak
3 14z243.00 41.e67 10.91 35.58 34.87 51.87 74,00 22.33 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Lwp Factor 4+ Reading.

Z. The emission lewvels that are 2045 below the official
limit asre not reported.
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EST Technology

FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+556-769-53051555
Fax:+86-769-53051575

Level (dBuVim)

File: D:test data'2012'EE-CORE.EMI (272)
Date: 2012-06-22 Time: 01:29:33

FCC PART 15C PEAK

5 FCCPART 15C AV

E:A

- [’

4400. 7800. 11200. 14600, 18000
Frequency {(MHz)
Jm Chawber Data no. 263
3m AT 1-18G Ant. pol. HORIZOWNTAL
FCC PART 15C PEALE
Temp:25.6"' ;Humi: 56% ;Press:101.52kPa
Tony
Babv bluetooth speaker
DC 3.7V
HTzZ009
o/ 4-DoP3K T Z441MH=
int. Cakble Amp Emmission
Factor Loss Factor Reading Level Limits Margin Remark
(B 1) (dE) (dE) (dEuVY) [(dBEuWV/m) (dBuV/m) (dE])
27.60 .57 35,17 103.02 10z2.1z2 74,00 -28.12 Peak
31.37 12.07 34.45 54,72 63,68 74,00 10.32 Peak
31.37 12.07 34.45 35.72 44,68 E4.00 Q.32 bverage
36.55 11.57 34.47 37.53 El.18 74,00 22.82 Peak
41.57 10.91 35.54 35.54 E2.38 74,00 21.62 Peak

Data: 263
110
1
55
% 1000
S3ite no.
Di=s. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
MW
Test HMode
Fredq.
[MH=)
1 2441.00
2 4582 .00
3 4582 .00
4 T323.00
5 14124.00
RFemarks: 1. Em
2.

ission Lewel= Antenna Factor + Cable Loss - Awmp Factor + Reading.

The emission levels that are Z0dE kbelow the official
limit are not reported.

EST Technology Co.,Ltd
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-5330315558
Fax:+86-769-5330315875

EST Technology

Data: 264 File: D:test data2012'E'E-CORE.EMI (272)
110 Lewvel (dBuv/im) Date: 2012-06-22 Time: 01:31:25
1
FCC PART 15C PEAK
55 2 a2 | FCC PART 15C AV
W w
g

1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. i 3m Chamber Data no. : 264
Dis. / A4nt. T 3m ANT 1-18G int. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins=s. Temp:Z5.6"' ;Humi:56%;Press:101.52kFPa
Engineer Tony
EUT Baby blustooth speaker
Fower DC 3.7V
M/N HT200%9
Test Mode n/4-DOPSE TX Z441MH=
Ant. Cable ALmp Emi=sion
Fredq. Factor Loss Factor EBEeading Level Limits Margin Eemark
[MH=) [dE/m) [dE) [dE) (ABuV)] (dBuW/m) (dBuW/m) [dB)
1 2441 .00 27.60 6.67 35.17 B9Z.58 91.68 74,00 -17.68 Peak
2 45352 .00 31.37 12.07 34.45 43.40 52.36 74,00 21.64 Peak
3 13985.00 41.45 10.92 35.70 36.10 5z2.77 74,00 21.23 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amwmp Factor + Beading.

2. The emiszsion lewvels that are 204E below the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-769-830313585
Fax:4+86-769-8308313875

EST Technology

Data: 265 File: D:test data'2012'E'E-CORE.EMI (272)
110 Level {dBu\im}) Date: 2012-06-22 Time: 01:34:25
1
FCC PART 15C PEAK
A5 o 2 | FCCPART 15C AV

R e (A [N

01000 4400, T800. 11200. 14600. 18000
Frequency (MHz)
Jite no. 3m Chamber Data no. : 265
Di=s. / Ant. I 3m MNT 1-18G hnt. pol. VERTICALL

Liwit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Hauni:56%;Press: 101.52kKPa
Engineer Tony
EUT Eabv bluetooth speaker
Fower oDC 3.7V
M/ HTz2009
Test Mode o/ 4-DOP3E TE Z4S80MH=
int. Cakhle Lmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) [(dB/m) [dE) (dE) (dEuv) (dBuv/m) (dEuV/m) [dE)
1 Z2450.00 27.58 .71 35.18 95.80 94,93 74.00 -20.93 Feak
2 4960.00 31.49 12.44 34.46 42,43 51.90 74.00 Z22.10 Feak
3 143285.00 41.74 10.92 35.54 35.90 553.02 74.00 Z0.98 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewels that are 2Z0dE helow the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-33058185885
Fax:486-769-833081878

Data: 266 File: D:test data'2012'E'E-CORE.EMI {272)
110 Level {dBu'/im} Date; 2012-06-22 Time; 01:37:07
1
FCC PART 15C PEAK
55 2 o FCCPART 15C AV
01000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chatrber Data no. ZB6
Di=. / Ant. 3m AT 1-18G hnt. pol. HORTZONTAL
Limit FCC PART 15C PEAE
Env. / Ins. Temp:25.6"' ;Huni:56%Pres=s:101.52kPa
Engineer Tony
EUT BEabvy bluetooth speaker
Fower Do 3.7V
M/ HT2009
Test Mode n/4-DOP3E TX Z4S0MH=z
Ant. Cable Lmp Emi=s=sion
Fredq. Factor Loss Factor EBEeading Level Limits Margin FEemark
[MH=) [dE /) [dE) [dB) (dBuV)] (dBuV/m) (dBuW/m) [dB)

1 2450.00 27.58 6.71 35.16 95.29 Q7,42 74.00 -23.42 Peak

2 4950.00 31.49 12.44 34.46 44.00 53.47 74.00 20.53 Peak

3 14413.00 41.30 10.92 35.49 34.853 52 .08 74.00 21.94 Peak

Femarks: Emi=ssion Lewvel= Antenna Factor + Cable Loss - Lwmp Factor + REeading.
The emi=ssion lewvels that are Z0d4dE below the official

limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Manageiment Zone,Houljie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-8330581558
Fax:+586-769-83305158758

EST Technology

Data; 267
Lewvel {dBuvim)

File: D:test data'2012'E'E-CORE.EMI {272}

110 Date: 2012-06-22 Time: 01:41:53

FCC PART 15C PEAK

55 2 - | FCC PART 15C AV

AT

01000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data ho. @ 267
Dis. / Ant. HEC AT 1-18G Ant. pol. HORIZONTAL
Limit FCZ PART 15C PEAK
Env. / Ins. Temp:25.6' ;Huni:56%;Press:101.52kPa
Engineer Tony
EUT Babv bluetooth speaker
Fower DC 3.7V
M/ HT200%
Test Mode 5-DP3K TX Z2450MH=
Ant. Cable Amp Emiz=zion
Fredq. Factor Loss Factor RBeading Level Limits Margin Eemark
[MH=z) [dE/m) [dE) [dE) (dBuV) (dBuV/m) (dBuW/m) [dE)
1 Z480.00 27.58 6.71 35.16 99.:25 95.41 74.00 0 -24.41 FPeak
2 4960.00 31.49 12.44 34.45 44.:26 53.73 74.00 Z20.27 FPeak
3 14325.00 41.74 10.92 35.54 34.5:2 51.94 74.00 22.06 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are Z0dE helow the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tunh Management Zone,Houjie Town,
e rem Dongguan City, Guangdong, China
EST [ﬁChllEJl(JgT Tel:+86-769-83061888
Fax:+56-769-83081878

Data: 268 File: D:test data'2012'E'E-CORE.EMI {272)
110 Level {dBul/im) Date: 2012-06-22 Time: 01:43:22
1
FCC PART 15C PEAK
55 5 FCC PART 15C AW

0

e e

01000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
3ite no. 1 3m Chamber Data no. @ 2685
Di=s. / Ant. 1 3m MNT 1-18G Ant. pol. @ VERTICAL
Liwit : FCC PART 15C PELEK
Env. / Ins. : Temp:25.6' ;Humi:S6%;Press:101.52kPa
Engineer : Tony
EUT : Baby bluetooth speaker
FPower : DC 3.7V
MM : HTzZo009
Test Mode 1 8-DPSK T Z450MH=
Ant. Cable Lwp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [ dE/m) (dE) (dE) (dBuW) (dBuV/m) (dBuV/m) (dE)
1 Z450.00 27.58 6.71 35.16 94.07 93.20 v4.00 -19.:20 Peak
2 4960.00 31.49 12.44 34.46 42.58 5z2.03 74.00 21.97% Peak
3 13903.00 41.21 11.02 35.74 34.44 50.93 74.00 23.07 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Lwp Factor + Eeading.

2. The emisszion levels that are Z0d4dE below the official
limit are not reported.
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EST Technology

FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+36-769-533051588
Fax:+36-769-33051578

Data: 269

Level (dBul/inm)

File: [x'test data'2012' EE-CORE.EMI {272)
Date: 2012-06-22 Time: 01:46:36

110

FCC PART 15C PEAK

55

FCCPART 15C AV

2M5WW

1000

3ite no.
Diz. / Ant.
Limit
Env. / Ins=s.
Engineer
EUT

Fower

M/N

Test Mode

4400. 7800, 11200. 14600. 18000
Frequency (MHz)
3m Chamber Data no. 269
3 AT 1-18G Ant. pol. VERTICAL
FCC PART 15C PELAK
Tewp:25.6"' ;Humi:56%; Pre=ss: 101.52kPa
Tony
Baby bluetooth speaker
DC 3.7V
HTZ00%
S-DP3K T Z40ZHMH=
Ant. Cabhle Lmp Emis=ion
Factor Loss Factor Reading Lewvel Limits Margin Remark
(dE/m) [dE) [dE) (dBuV) [(dBuW/m) (dBuW/m) 1dE)
Z27.61 .62 35.15 BZ.89 g2.04 74,00 -5.04 FPeak
31.25 11.7%7 34.50 37.9:2 46.44 74,00 27.58 FPeak
37.32 11.45 35.14 36.48 50.11 74,00 23.89 FPeak
40,97 11.12 35.76  34.97 51.30 74,00 Z22.70 FPeak

Femarks=s: 1.

Emis=zion Lewvel=

Antenna Factor + Cable Loss - Amp Factor + Reading.

The ewission levels that are Z0d4dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-8330515588
Fax:4+86-769-83058158758

EST Technology

Data: 270
Level {(dBu\imj)

File: D:test data'2012'E'EE-CORE.EMI {272)

110 Date: 2012-06-22 Time: 01:48:46

FCC PART 15C PEAK

55 . FCCPART 15C AV

EWWM
- i et

01000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3 Chamber Data no. @ 270
Dis. / Ant. T 3m ANT 1-18G int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=s. Temp:25.6' ;Humi:56%;Pres=s:101.52kPa
Engineer Tony
EUT Baby bluetooth speaker
Fower DC 3.7V
M/N HT200%9
Test Mode 8-DPSE TX 2Z40ZMH=
Ant. Cable Amp Emi=zsion
Fredq. Factor Loss Factor BEeading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) (dBuV)] (dBuW/m) (dBuWV/m) [dB)
1 2402.00 27.61 6.62 35.18 89.52 85.57 74,00 -14.57 Peak
2 45304.00 31.25 11.77 34.50 41.49 Eo.01 74,00 23.99 Peak
3 14243.00 41.57 10.91 35.583 34.13 51.13 74,00 22.87 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + REeading.

2. The emission lewvels that are 20dE below the official
limit are not reported.
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EST Technology

FCC ID: OJR-HT2009

Fan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+36-769-83031585
Fax:+86-769-83081878

Data: 271 File: Dxtest data'2012'E'E-CORE.EMI (272)
110 Level (dBul/im} Date: 2012-06-22 Time: 01:51:37
FCC PART 15C PEAK
2
55 4 FCC PART 15C AW
o 1000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. Jm Chamber Data no. 271
Ii=s. / Aknt. 3m AT 1-18G Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Exwv. / Ins. Temp:25.6"' ;Humi:56% ;Press:101.52kPa
Engineer Tony
EUT Eaby blustooth speaker
Power DC 3.7
i) HTz00%
Test Maode 5-DPSK TX Z441MH=
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERewmark
[MH=z) [dE/m) (dE) (dE] (dBEuV) (dBuV/m) (dBuV/m) [dE)
1 Z2441.00 Z27.60 6.67 35.17 99.35 95.45 74.00 -zZ4.45 Peak
2 4552 .00 0 31.37 1z2.07 34.45 2 51.:27 G0.23 74.00 13.77 Peak
3 4882 .00 0 31.37  1z2.07 34.48 36.27 45.23 E4.00 8.77 Lverage
4 14328.00 41.74 10.92 35.54 34.49 E1.61 74.00 22.309 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: OJR-HT2009

SJan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-5330315558
Fax:+86-769-5330315875

EST Technology

Data; 272
Lewvel (dBulim)

File: xtest data'2012'E'E-CORE.EMI {272}
Date; 2012-06-22 Time: 071:54:14

110
1
FCC PART 15C PEAK
55 A FCCPART 15C AV
TWW

01000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. i 3m Chamber Data no. : 272
Dis. / A4nt. T 3m ANT 1-18G int. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Temp:25.6' ;Huni:56%Pres=s:101.52kPa
Engineer Tony
EUT Baby blustooth speaker
Fower DC 3.7V
M/N HT200%9
Test Mode S-DP3E TX Z441MH=
Ant. Cable ALmp Emi=sion
Fredq. Factor Loss Factor EBEeading Level Limits Margin Eemark
[MH=) [dE/m) [dE) [dE) (ABuV)] (dBuW/m) (dBuW/m) [dB)
1 24431 .00 27.60 .67 35.17 B8&5.74 g4._54 7400 -10.54 Peak
2 45352.00 31.37 12.07 34.45 40.:24 4920 74,00 24 .80 Peak
3 14z243.00 41.67 10.91 35.58 35.19 5z2.19 74,00 21.581 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amwmp Factor + Beading.

2. The emission lewels that are Z0dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

18000MHz — 260000MHz

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-530818585
Fax:+56-769-530581575

Data: 273

Level {dBulim)

110

File: D:'test data'2012'E'E-CORE.EMI {290}
Date: 2012-06-22 Time: 01:58:39

FCC PART 15C PEAK

55

FCC PART 15C AV

1MW
“MAAhM%Apw‘JNwmﬂwwﬂﬂJHﬂN?#WJ#“MMMMNf

0 18000 19400, 20800, 22200. 23600, 25000
Frequency (MHz)
3ite no. 3m Charber Data no. 273
Di=s. / Aant. 3m AT ALBOVE 185G hnt. pol. VERTICAL
Limit FCZ PART 15C PEAE
Env. 7/ Ins. Tewp:25.6"' ;Humi: 56%:Press:101.52kPa
Engineer Tony
EUT Baby bluetooth speaker
FPower DC 3.7V
M/ HT2009
Test Mode GFAE TX Z2402MH=
int. Cabhle ALmp Emi=z=ion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dB/m) [dE] (B (dBuV)  (dBuV/m) (dBuW/m) (dB)
1 21724.00 45.83 20.47 35.08 17.96 49.185 T4.00 24.82 Peak
2 23789.00 45.64 21.86 33.01 17.14 51.63 7400 22.37 Peak

Emis=sion Lewel= Antenha Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

San Tun Management Zone,Houljie Town,

Dongguan City, Guangdong, China
Tel:+586-769-83081588
Fax:+56-769-83051575

Data: 274

0 Level (dBuv/mij)

File: [xrest data2012'E'E-CORE.EMI {290)
Date; 2012-06-22 Time: 02:00:46

FCC PART 15C PEAK

FCC PART 15C AV

55
2
1WW
013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
Jite no. 3m Chamber Data no. @ 274
Dis. / Ant. 3t ANT ABVOE 180G Ant. pol. HORIZCOMTALL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi: 56%Press:101. 52kFPa
Engineer Tany
EUT Eaby bhluetooth speaker
Fower DC 3.7V
MSN HTZ0O09
Test Mode GF3E TX Z402ZMH=
Ant. Cable Amp Emis=sion
Fredg. Factor Loss Factor Eeading Lewvel Limits HMargin FEemark
[MH=) (dE/m) (B [dE] (dBuv) (dBuVW/m) (dBuV/m) (B

1 21529.00 45.580 20.49 35.06 14.99 45.22 74 .00 27.78 Peak

2 23894.00 45.62 21.95 32.90 15.Z25 49.92 74.00 24.08 FPeak
Femarks: 1. Emission Level= Antenha Factor + Cable Loss - Lmp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

San Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-533051355
Fax:+56-769-833051375

Data: 275 File: D:'test data'2012'E' E-CORE.EMI {290}
110 Level {dBuv/im}) Date; 2012-06-22 Time; 02:02:57
FCC PART 15C PEAK
55 FCC PART 1 55 AV

1Ww

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Charmber Data no. 275
Dis. / Aint. 3 ANT ABVOE 158G int. pol. HORTZONTAL
Limit FCC PART 15C PEAE
Env. / Ins. Temp:25.6' ;Huwmi: 56% ;Pre=ss:101.52kPa
Engineer Tony
EUT Babvy bluetooth speaker
Fower DC 3.7V
M/H HTzZ009
Test Mode GF3E TX 2441MH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limit=s Margin FEemark
[MH=) [dE/m) [dE) [dE) (dBuW) (dBuW/m) (dBuWV/m) [dB)
1 22179.00 45.73 20.67 34.72 16.38 45.06 74,00 25.94 Peak
2 24g08.00 45.79 22.358 33.73 16.99 51.43 74,00 22.57 Peak
Femarks: 1. Ewmission Lewvel= Antenha Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewels that are Z20dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Mahnadgemwent Zone,Houjie Town,
Dongouan City, Guangdong, China

EST TﬁChll(Jl(Jtﬁ' Tel:+56-769-53051855

Fax:+36-7658-33081878

Data: 276 File: D:test data'2012'EE-CORE.EMI {290)
110 Level (dBuvimj) Date: 2012-06-22 Time: 02:04:51
FCC PART 15C PEAK
55 FCC PART 15C Aﬁ;‘

wa

18000

S3ite no.
Di=. / Ant.
Limit

Env. / In=s.
Engineer
EUT

Fower

M/M

Test Mode

Fredq.
[MH=)

1 22599.00
2  248588.00

19400. 20800, 22200. 23600. 25000
Frequency (MHz)
3m Chawnber Data no. : 276
3m ANT ABCVWE 138G Ant. pol. : WERTICAL

FCC PART 15C PELE
Temp:25.6' ;Humi: 56% Press:101. 52kPa
Tony

Baby bluetooth speaker

DC 3.7V

HTzZ00%

GFS3E TX 2441MH=

Aint. Cable Amwp Emi=zsion

Factor Loss Factor Beading Level Limits HMargin FRemark
[dE/m) [dE) (dE) (ABuW) (dBuV/m) [dBuWV/m) (dE]
45.76¢ 20.91 34.27 16.81 49.21 74,00 24,79 Pesk
45.01 22.53 34.19 16.80 51.1%5 74.00 22.85 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewvels that are 2Z0dE kbelow the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-7569-53051885
Fax:+86-7569-530515873

Data: 277 File: D:test data2012/EE-CORE.EMI (290)
11 Vel (4BUVim) Date: 2012-06-22 Time: 02:07:34
FCC PART 15C PEAK
55 FCC PART 15C AV

1M‘—“W’
~mhwhﬁmw~M“#ﬂ*“*”“”*”“““ﬂuwwuf?wﬁﬂwh

013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. 3m Chamber Data no. 277
Iis. / Aint. 3m ANT ABCOWE 185 Ant. pol. WERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi: 56%Press:101. 52kPa
Engineer Tony
EUT Baby bluetooth speaker
Power DC 3.7V
M/ HT2009
Test HMode GF3E TX Z450MH=
Ant. Cahle Awmp Emis=sion
Fredq. Factor Loss Factor RBeading Level Limits HMargin Eemark
[MH=z) [ dB/1m) (dE]) [dE) (dBuV) (dBuV/m) [dBuWV/m) [dE)
1 21423.00 46.04 20.31 35.42 16.839 37,52 74.00 Z6.15 Peak
2 24503.00 45.72 22.32 33.58 1e.60 51.06 74.00 Z2.94 Peak

Femarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are 2045 below the official

limit &are not reported.

EST Technology Co.,Ltd
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FCC ID: OJR-HT2009

EST Technology

San Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-533051555
Fax:+56-769-533051575

Data: 278

Level (dBu/inm)

File: [xtest data'2012'EE-CORE.EMI {290}
Date: 2012-06-22 Time:; 02:09:38

110
FCC PART 15C PEAK
55 FCC PART 15C AV
1W£m
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. 3w Chamber Data no. : 278
Dis. / &nt. 3m ANT ABVOE 158G Ant. pol. HORTIZOWNTAL
Limit FCC PART 15C PELAK
Enwv. / Ins. Temp:25.6"' ;Humi: 56%Press:101. 52kPa
Engineer Tony
EUT Baby bluetooth speaker
Fower Do 3.7V
M/N HT200%9
Test Hode GF3E TX Z450MH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) (dE/m) (dE) [dE) (dBuW) [(dBuV/m) [(dBuV/m) (dE)
1 ZzzZ494.00 45.80 20.85 34.38 15.79 45.08 74,00 25.94 Peak
2  24769.00 45.93 :22.46 34.00 16.01 50.40 74.00 23.60 FPeak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.
2. The emission lewvels that are Z20d4E below the official
limit sre not reported.
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FCC ID: OJR-HT2009

EST Technology

San Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-53081555
Fax:4+86-769-233081373

Data: 279 File: D:test data'2012 EE-CORE.EMI (290)
11 Leve! (BuVim) Date: 2012-06-22 Time: 02:12:44
FCC PART 15C PEAK
55 FCCPART 15C AV

1Lﬂmahduw?m#w“J?m~#

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Cheamber Data noa. 279
Lis. / Aint. 3m AT AEWVOE 180G Ant. pol. HORIZONTAL
Limit FCZ PART 15C PELKE
Env. / Ins. Temp:25.6' ;Hawi: 56%Press:101.52kPa
Engineer Tony
EUT Eabv bluetooth speaker
Power D 3.7V
MSN HT200%9
Test Hode n/4-DOPSE TX Z40ZMH=
int. Cakhle ALmp Emis=ion
Fredq. Factor Loss Factor REeading Lewvel Limits Margin FEemark
[MH=z) [(dE/m) [dE) [dE) (dBuW) (dBuV/m) (dBuV/m) (dE)
1 22193.00 45.74 20,865 34.89 17.06 45.79 74.00 25.21 FPeak
2  23978.00 45.60 22,03 32.83 16.76 51.58 74.00 22 .44 FPeak

Femark=: 1. Ewission Lewvel=

Antenna Factor + Cabhle Loss -

Awp Factor + Beading.

2. The emission lewvels that are Z20dBE below the official

limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

3an Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-769-530831858
Fax:+86-769-53081878

Data: 280 File: Ditest data2012'E'E-CORE.EMI {290}
110 Level (dBul/in) Date: 2012-06-22 Time: 02:14:28
FCC PART 15C PEAK
FCC PART 15C AW
55 L
1MW
013000 19400. 20800, 22200. 23600, 25000
Frequency (MHz)
Zite no. 3m Chamber Data no. 280
Ii=s. / Ant. 3 ANT AEOWE 158G int. pol. VERTICAL
Limit FCZ PART 15C PEAK
Env. / Ins. Tewmp:25.6' ;Humi:56% Press:101. 52kPa
Engineer Tony
EUT Eabv bluetooth speaker
Fower DC 3.7V
M/ HT2009
Test Mode o/ 4-DOP3KE TX 240ZMH=
int. Cakhle  Lwp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) [dE/m) (dE) (dE) (dEuV) (dBuV/m) (dBuV/m) [dE)
1 21315.00 46.10 20.27 35.51 16.86 47,72 74.00 26.28 FPeak
2 24503.00 45,72 22.32 33.58 16.8:2 51.28 74.00 22.72 FPeak
EBemarks: 1. Emission Lewvel= Antenha Factor + Cable Loss - Awp Factor + Reading.

The emission lewels that are 20d4E below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Management Zone,Houjie Toun,
Dongguan City, Guangdong, China
Tel:+56-769-530318585
Fax:4+86-769-53031875

Data: 281

Lewvel {dBuvim)

File: D:test data'2012'E'E-COREEMI (290)
Date: 2012-06-22 Time: 02:05:50

110

FCC PART 15C PEAK

55

e

FCC PART 15C AV
I

18000

3ite no.
Di=s. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Fower

M/N

Test Mode

Fredq.
[MH=)

Femarks: 1.

Emis=zion Lewvel=

19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chanber Data no. 281
3m ANT ABOVE 185 int. pol. VERTICAL
FCZC PART 15C PELE
Temp:25.6"' ;Hani: 56%Pres=s:101.52kPa
Tony
Babvy bluetooth speaker
DZ 3.7V
HTz009
o/ 4-DoP3K T Z441MHz
Ant, Cable Amp Emis=ion
Factor Loss Factor Beading Level Limits Margin ERemark
[(dE/m) (dE) (dE) (dEuV) [(dBuV/m) (dBuV/m) [dE)
45.62 21.95 32.90 16.64 51.31 74 .00 22.69 Peak

Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission lewvels that are 20dBE below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

FJan Tun MHanagemwent Zohne,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-330581558
Fax:+86-769-3305815878

Data; 282

Lewel (dBuvWim)
110

File: D:test data'2012'EE-CORE.EMI {290}

Date: 2012-06-22 Time: 02:14:18

FCC PART 15C PEAK

55

LhﬂMJHM#k“MMHHMVﬂM#rwwMHNmﬁwhdhypﬂu
gwwwﬂMvwﬂﬂuwﬁ”*“—¢”“*“#QWﬁufﬂﬂhH

FCCPART 15C A\

013000 19400. 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. 3m Chatber Data no. 282
Dis. / Ant. 3 ANT AEWVOE 158G Ant. pol. HORIZOWTAL
Liwit FCC PART 15C PEAKE
Env. / Ins=. Tewp:25.6"' ;Humi: 56%;Press: 101.52kPa
Engineer Tony
EUT Baby bluetooth speaker
Fower DC 3.7
MM HTZ00%
Test Hode n/4-DOP3IK TX Z441MHz
Ant. Cahle Lmp Emis=ion
Freq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [AE/ 1) [dE) (dE) (ABuV) (dBEuW/m) (dBuV/m) (dE)
1 21374.00 4e6.05 Z20.29 35.48 17.25 45.1¢6 74.00 Z25.84 Peak
2 24953.00 46.07 22,57 34,27 17.22 E1.59 74,00 22.41 Peak

Emis=zion Lewvel=

Intenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission lewels that are 20dEB below the official

limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China

EST Tﬁ(ﬁhll(]l(]g}' Tel:+86-769-53051588

Fax:+56-709-33031375

Data: 283 File: D:'test data'2012'E'E-CORE.EMI {290)
110 Lewel (dBu'im) Date; 2012-06-22 Time; 02:18:49
FCC PART 15C PEAK
55 FCC PARET 15C AV

MMM

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Chatrber Data no. : 253
Dis. / Ant. 3 AT ABVOE 158G int. pol. : HORIZONTAL
Limit FCC PART 15C PELAE
Enw. / Ins. Temp:25.6' ;Humi:S56%;Press:101.52KPa
Engineer Tony
EUT BEaby bluetooth speaker
Fower Do 3.7V
M/N HT2009
Test Mode n/4-DOP3E TX Z4S50MH=
Ant. Cable Lmp Emi==sion
Fredq. Factor Loss Factor REeading Lewvel Limits Margin ERemark
[MH=) [dE/m) [dE) (dB) (dBuv) (dBuV/m) (dBuV/m) [dB)
1 22g34.00 45.75 20.93 34.24 16.74 49.18 74.00 24,582 Peak
2 24293.00 45.66 22.21 33.26 16.59 51.20 74.00 22.80 Peak
Femark=s: 1. Emission Lewvel= Antenha Factor + Cable Loss - Lwp Factor + Reading.

2. The emission lewvels that are Z20dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

San Tun Managemwent Zone,Houjie Town,
Dongouan City, Guangdong, China

EST Tﬁ(ﬁhll(]l(lg}' Tel:+86-769-533081558

Fax:+36-769-330815875

Data: 284 File: D:'test data'2012'E'E-CORE.EMI {290)
110 Lewvel (dBuV/im} Date; 2012-06-22 Time; 02:21:19
FCC PART 15C PEAK
55 FCLC PAfT 15C AV

tjuqMhhM¢¢A*wamewMMh¢A“J#4NbﬂﬂﬁﬁNWh

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Chamber Data ho. @ 254
Dis. / Ant. 3 ANT ABCOVE 158G int. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. Temp:25.6' ;Humi: 56%:Pre=ss:101.52kPa
Engineer Tony
EUT Babvy blustooth speaker
Fower DC 3.7V
M/ HTZ2009
Test HMode n/4-DOPSE TX Z4S0MHz
Ant. Cakbhle Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits HMargin ERemark
[MH=) [dE/m) [dE) [dE) (ABuV) (dBuW/m) (dBuWV/m) [dE)
1 21175.00 45.20 20.21 35.64 18.285 49.05 74,00 24.95 Peak
2  241838.00 45.64 22.15 33.11 17.5¢6 5z2.24 74,00 21.76 Peak
Femark=s: 1. Ewission Lewel= Antenna Factor + Cable Loss - Awmp Factor + Beading.

2. The emission lewvels that are Z20dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Jan Tuh Managewent Zone,Houljie Town,
Dongguan City, Guangdong, China
Tel:+86-769-833081888
Fax:+586-769-833058158758

Data: 285

Level (dBul/im)

110

File: D:'test data'2012'E E-CORE.EMI {290}
Date: 2012-06-22 Time: 02:25:07

FCC PART 15C PEAK

55

FCC PART 15C_AV

1wMMMMWMMAAWﬂwrg‘M¢Jb,v#mwﬁAAWEﬁivJ
M

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
J3ite no. Jm Chamber Data no. 285
Dis. / Ant. 3 ANT ABOWE 138G hnt. pol. WVERTICAL
Litit FCC PART 15C PELE
Env. / In=z. Temp:25.6"' ;Humi: 56%;Press: 101.52kPa
Engineer Tony
EUT Baby blusetooth speaker
Fower DC 3.7V
M/ HTzZO00S
Test HMode S-DP3K TX Z40ZMH=z
Ant. Cable Lmp Emis=ion
Fredq. Factor Loss Factor Beading Lewvel Limits Margin Eemark
[MH=) [dE /1) (dB) (dB) [dEuv) [(dBuVW/m) (dBuV/m) (dB)
1 21353.00 46.09 20.25 35.49 17.08 47.96 74.00 Z6.04 FPeak
Z  E24713.00 45.87 22.43 33.92 16.76 51.14 74.00 Z2 .88 FPeak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Anp Factor + EBeading.

Z. The emi=zsion lewels that are Z0d4dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Fan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+586-762-83308315888
Fax:+86-762-833081878

Data: 286

Level {dBul/im)

110

File: [x'test data'2012'E' E-CORE.EMI {290}
Date: 2012-06-22 Time: 02:27:38

FCCPART 15C PEAK

55

FCCPART 150 AM,

1M

013000 19400, 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. 3m Chaber Data noa. 286
Dis. / Aint. 3m ANT AEVOE 153G Ant. pol. HORIZOWTAL
Litit FCC PART 15C PELE
Env. / In=z. Temp:25.6' ;Humi:56%Pres=s:101.52kPa
Engineer Tony
EUT EBEabv bhluetooth speaker
Power Do 3.7V
M/ HT200%9
Test Hode S-DP3K TX Z40ZMH=
Ant. Cakhle Lmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=) [dE/m) [dB) (dE) [(AEuv) [(dBuV/m) (dBuV/ m) (dB)
1 21178.00 46.20 20.21 35.64 16.92 47 .69 74.00 Z6.31 Peak
Z2 24955.00 46.07 22.57 34.27 17.36 51.73 74.00 Z2.27 Peak

Femarks: 1.

Emission Level= Antenna Factor + Cabhle Loss - Awmp Factor + Reading.

2. The emiszion lewvels that are 20dE bhelow the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Managewment Zone,Houjie Townh,
Dongguan City, Guangdong, China
Tel:+86-769-830818885
Fax:+836-769-53051575

Data: 287

Level {(dBuin)

File: D:'test data'2012'E'E-CORE.EMI {290}
Date: 2012-06-22 Time: 02:30:13

110
FCC PART 15C PEAK
55 FCC PART 150 AV,
1Wa
013000 19400, 20800. 22200, 23600. 25000
Frequency (MHz)
3ite no. 3m Chanber Data no. : 287
is. / A4nt. 3 ANT ABVOE 158G Ant. pol. HORIZCONTAL
Limit FCCZ PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi:56% :Press:101.52kPa
Engineer Tony
EUT Eabvy bluetooth speaker
Fower Do 3.7V
M/ HT2009
Test Mode S-DPSK TX 2441MH=
int. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dE/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
1 21374.00 46.058 20.29 35.46 17.58 45.49 74.00 25.51 Peak
2 24944.00 46.07 2Z:=2.56 34.2°7 17.35 51.71 74.00 Z2.29 Peak
RFemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - hwnp Factor + Reading.

Z. The emission levels that are 20dBE kelow the official
limit are not reported.

EST Technology Co.,Ltd

Report No.ESTE-R1206013 Page 97 of 121



FCC ID: OJR-HT2009

EST Technology

Jan Tun Management Zone,Houjie Toun,
Dongguan City, Guangdong, China
Tel:+56-769-8330515855
Fax:4+56-769-83305315875

Data: 288

Level {dBul/im)
110

File: D:test data'2012'EEE-CORE.EMI (290)

Date: 2012-06-22 Time: 02:32:47

FCCPART 15C PEAK

55

FCC RART 15C AV

1MW

18000 19400. 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. 3m Charber Data na. 288
Dis. / Aint. 3m ANT AEOWE 135G Ant. pol. VYERTICAL
Litnit FCC PART 15C PEAK
Env. / Ins. Temp:25.6' ;Hauni:56%Fress:101. 52kPa
Engineer Tony
EUT Eabv bluetooth speaker
Fower DC 3.7V
M/ HT200%9
Test HMode S-DP3E TX 2441MH=
int. Cakhle  Lmp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [ dE /) (dE) [dE) (dBuV) (dBuW/m) (dBuV/m) (dE)
1 210%3.00 46.25 20.1e 35.73 15.14 45.82 74.00 Z25.18 Peak
Z2 24034.00 45.80 22.06 32.84 17.33 52.15 74.00 21.85 Peak

Femark=: 1. Emission Level=

intenna Factor + Cable Loss - Lmp Factor + Reading.

2. The emis=zion lewvels that are 20dE below the official

limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Managemwent Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+536-769-8353081555
Fax:+56-769-8330815875

Data: 289

Level {dBul/in)

110

File: D'test data'2012'E'E-CORE.EMI {290}
Date: 2012-06-22 Time: 02:35:13

FCC PART 15C PEAK

55

FCCPART 15C AV,

1WW
M

013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chamber Datsa no. : 289
Dis. / Ant. 3 ANT AEBOVE 158G Ant. pol. VERTICAL
Liwit FCZ PART 15C PELKE
Env. / Ins. Tewmp:25.6"' ;Humi:56%: Press: 101.52kPa
Engineer Tony
EUT Babvy bluetooth speaker
Fower DC 3.7V
M/ HT200%9
Test Hode S-DP3K TX Z450MH=z
Ant. Cable Lmp Emis=sion
Freq. Factor Loss Factor EReading Lewvel Limits Margin FEemark
[MH=z) [AE /1) (dE) (dE) (AEuV) [(dBuW/m) [dBuV/m) (dE)
1 21374.00 46.08 20,29 35.46 2 17.87 45.78 74.00 Z25.22 Peak
2 24953.00 4e6.07 22.57 3I4.27 15.17 Ez.54 74.00 21.4¢5 Peak
Eemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Awp Factor + Beading.

2. The emission lewels that are 20dEB below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Managetwent Zohe,Houljie Town,
Dongguan City, Guangdong, China
Tel:+56-769-83051858
Fax:+56-769-330515878

Data: 290

Level {dBuvim)

File: D:'test data'2012'E'EE-CORE.EMI (290)
Date: 2012-06-22 Time: 02:38:51

110

FCC PART 15C PEAK

55

FCCHART 15C AV

18000

3ite no.
Di=s. / Ant.
Limit

/ Ins.
Engineer
EUT

Fower

M/N

Test Mode

Envwv.

Fredq.
[MHz)

1 Z22543.00
2 24013.00

Femarks: 1.

19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3m Chamber Data no. @ 290
3m ANT AEBVOE 158G Ant. pol. HORIZOWTAL
FCZ PART 15C FEAK
Temp:25.6' ;Haumi: 56%: Press:101.52kPa
Tony
Baby bluetooth speaker
DC 3.7V
HT200%9
5-DP3K TX Z2450MH=
Ant. Cable Awp Ewmis=sion
Factor Loss Factor Reading Lewvel Limits HMargin FEemark
(B /1) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
45.79 20.88 34.32 17.37 49.72 74.00 24.28 FPeak
45.60 22.05 3Z.54 17.80 5z2.61 74.00 21.39 FPeak

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are 20d4E kbelow the officiasl
limit are not reported.
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FCC ID: OJR-HT2009

9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all
the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits.

9.2. Block Diagram of Test setup

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | o8 METER
L) (W) H) — (WOOD) |

GROUND PLANE

9.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO

(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

9.4. Test Result

EUT: Baby bluetooth spaeker M/N:HT2009

Power:DC 3.7V

Test date: 2012-06-22  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass
Note : If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
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FCC ID: OJR-HT2009

9.5. Test Data

Zan Tun Management Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-7659-533051555
Fax:+836-759-330515873

EST Technology

Data: 291
Lewvel {dBul/im}

File: D:'test data'2012'E'E-CORE.EMI {302}

110 Date: 2012-06-22 Time: 02:42:35

[N}

FCC PART 15{] PEAK

55 FCC PART IfC AV

]

WW

02300 2322, 2344, 2366, 2388, 2410
Frequency {(MHz)
J3ite no. 3m Chamber Data no. @ 291
Di=s. / Ant. Io3m ANT 1-18G int. pol. WVERTICAL
Limit FCZ PART 152 PELE
Env. / Ins. Tewmp:25.6' ;Humi:56%Pres=s:101.52ZkPa
Engineer Tony
EUT Babvy bluetooth speaker
Power Dic 3.7V
M/ HT2009
Test Mode GF3E TX Z40ZMH=
Ant. Cabhle Lmp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Limit=s Margin ERemark
[MH=) (B m) (B (dE]) (dBuW)] [(dBuVY/m) (dBuV/m) [dE)
1 2354.89 27.70 6.58 35.19 36.71 35.80 74,00 358.20 Peak
2 2400.00 Z27.61 6.62 35.158 4Z.69 41.74 74,00 32.26 Peak
3 2401.9%7 27.61 6.62 35.18 93.58 92.63 Td.00 -15.63 Peak
Femark=s: 1. Emission Lewvel= Antenha Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houljie Town,
e e Dongguan City, Guangdong, China
EST 1 EChllEJl(JgT Tel:+86-769-83051888
Fax:+86-769-33081878

Data: 292 File: D'test data'2012'E'EE-CORE.EMI {302)
1 0Le\e'e-l {dBulim) Drate: 20112-06-22 Time: 02:44:51
]
FCC PART 15| PEAK
55 FCC PART/1)3f AV
il
1
02300 2322, 2344, 2366, 2388, 2410
Frequency (MHz)
3ite no. 1 3m Charber Data no. @ 292
Di=. / Ant. 1 3m MNT 1-18G hnt. pol. : HORIZONTALL
Limit 1 FCC PART 15C PEAE
Enwv. / In=s. : Temp:25.6' ;Huwi:56%;Press:101.52kFPa
Engineer : Tony
EUT : Baby bluetooth =speaker
Power DT 3.V
MSH 1 HTzZ002
Test HMode : GF3K TEZ Z40ZMH=
Ant. Cakble ALmp Emizsion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=) (B m) [dE) [dB) (dBuv)  [(dBuV/m) (dBuV/m) [clB)
1 2350.27 27.70 6.56 35.19 37.74 36.81 74 .00 37.19 Peak
z 2400.00 =27.a61 .62 35.18 52.34 51.39 74.00 Z22.61 Peak
3 2401.97 27.61 6.62 35.158 107.42 106.47 T3.00 -—-32.47 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Lozs - Lwp Factor + Reading.

Z. The emisszion lewvels that are Z20dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

San Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-5330515585
Fax:+86-769-33051575

Data: 293
Level (dBuvin)

File: D:test data'2012'EE-CORE.EMI {302)

Date: 2012-06-22 Time: 02:48:24

110
1
FCC PART 15C PEAK
55 FCC PART 15C AW
024?0 2476, 2482, 2488. 2494, 2500
Frequency (MHz)
3ite no. 3w Chawber Data no. 293
Di=. / Ahnt. 3m ANT 1-18G Ant. pol. HORIZOWTAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6"' ;Humi:56%;;Press:101.52kPa
Engineer Tony
EUT Babvy bluetooth speaker
Fower DC 3.7V
M/N HT200%9
Test Hode GF3E TX Z450MH=
Ant. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin FRemark
[MH=z) (B /1) [dE) [dE) (dBEuV) [(dBuW/m) [dBuW/m) [dE)
1 2479.98 Z27.58 .71 35.16 97.54 95.97 74,00 0 -22.97 Peak
2 2453.50 =27.58 6.71 35.16 39.62 35.75 74.00 35.25 FPeak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission lewels that are Z20dE below the official

limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Fan Tun Management Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+586-759-83081888
Fax:+586-759-83081878

Data: 294

Level {dBul/im)

110

File: Dx'test data'2012'E'E-CORE.EMI {302)
Date: 2012-06-22 Time: 02:51:16

FCC PART 15C PEAK

a5

FCCPART 15C AV

2470

3ite no.
Dis. / Ant.
Limwit

Env. / Ins.
Engineer
EUT

Power

M/M

Test HMode

Fredg.

{MHz}

1 2479.98
2 2453 .50

Femarks: 1.
2.

2476. 2482, 2488. 2494, 2500
Frequency (MHz)
3m Chatber Data no. @ 294
3m MNT 1-18G Ant. pol. VERTICAL
FCC PART 15C PELK
Temp:25.6' ;Humi:56%Press:101.52kPa
Tony
Babvy bluetooth speaker
DC 3.7V
HT2009
GFSE TX Z450MH=
Ant. Cable Awp Emission
Factor Loss Factor Reading Lewvel Limits Margin Remark
[dE/m) (dB) (dB) (dEuV) [(dBuV/m) (dBuV/m) (dB)
27.58 .71 35.16 95,29 O4._ 42 74,00 -Z0.4Z2 Peak
27.588 6.71 35.16 38.00 37.13 74.00 36.87 Peak
Emission Level= Antenha Factor + Cable Loss - Amwmp Factor + Reading.

The emission lewvels that are 20d4E below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

San Tun Management Zohe,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-83083155858
Fax:4+56-769-830831573

Data: 295 File: D:test data2012'E'E-CORE.EMI {302)
110 Level (dBuvim) Date: 2012-06-22 Time: 02:55:54
K]
HH:PART15”PEAH
55 FCC PARTHISC AW
4W\AFvmrﬂuﬂ“ﬁMv»mm¢wﬁJwwu“mWuuMfﬂuw«ﬂuﬂh+hgﬁv“~hw4¢~minwﬁwAﬁhw~*rﬁArﬂﬂmﬂvwﬁhyﬁwﬁuhALfmh/qu/
0 2300 2322, 2344, 2366. 2388. 2410
Frequency {(MHz)
3ite no. 3m Chamber Data no. 295
Dis. / Aant. 3m AT 1-18G int. pol. VERTICAL
Limit FCZ PART 15C PEAE
Env. 7/ Ins. Temwp:25.6"' ;Huni:56%Pres=s:101.52kPa
Engineer Tony
EUT EBabvy bluetooth speaker
FPower D 3.7V
M/ HT200%9
Test Mode o/ 4-DOPSE TX Z40ZHMHz
Ant. Cabhle ALmp Emis=sion
Fredq. Factor Loss Factor BEeading Lewvel Limits MHMargin Femark
[MH=) (B /1) [dE] (dB) (dBuV) (dBuW/m) [(dBuVY/m) (B
1 2359.29 Z27.a87 6.5 35.19 36.17 35.23 T4.00 38.77 FPeak
2 2400.00 27.61 6.62 35.15 44.581 43.86 74.00 30.14 Peak
3 2401.97  27.61 6.62 35.153 87.61 86.66 74.00 -12.66 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Lop Factor + Feading.

z. The emiszion lewvels that are Z20dB helow the official

limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houljie Town,
Dongguan City, Guangdong, China
Tel:+56-769-33051885
Fax:4+586-769-830581875

EST Technology

Data: 296 File: Dxtest data'20112'EE-CORE.EMI {302)
110 Lewvel (dBuvimj} Date: 2012-06-22 Time: 02:57:51
3
FCC PART 15 |PEAK
55 HHZPARh1m AV

02300 2322, 2344, 2366, 2388, 2410

Frequency (MHz)

3ite no. 3t Chamber Data no. : 296

Dis. / Aint. i 3m ANT 1-18G Ant. pol. HORIZOWTAL

Liwit 1 FCC PART 15C PELAK

Env. / Ins. Temp:25.6' ;Hani: 56%Press:101.52kPa

Engineer : Tony

EUT : Baby bluetooth speaker

Fower DC 3.7V

MSM HT200%

Test HMode o/4-DOPSE TX Z40ZNH=

int. Cakble Lmp Emission
Fredq. Factor Loss Factor BEeading Lewvel Limits Margin ERemark
[MH=) [dE /1) [dE) [dE) (ABuv)  (dBuW/m) (dBuV/m) [dE)
1 2350.27 27.70 6.56 35.19 37.87 i6.94 74.00 37.06 Peak
2 2400.00 27.61 6.62 35.18 51.74 s50.79 74.00 23.21 Peak
3 z4p01.97 27.61 .62 35.18 99,23 08.28 74.00 -24.28 Peak
Femark=: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The emission levels that are Z20dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Zan Tun Hanagement Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-83051555
Fax:486-769-83081875

Data: 297 File: D:test data2012°E'EE-CORE.EMI (302)
110 Level (dBuvim}) Date: 2012-06-22 Time: 03:01:50
1
FCC PART 15C PEAK
FCC PART A5C AW
55 by
2
024?0 2476. 2482, 2488. 2494, 2500
Frequency (MHz)
3ite no. 3m Chamber Data no. 297
Dis. ¢ Ant. 3m ANT 1-18G Ant. pol. HORIZOWTALL
Limit FCC PART 15C PELE
Env. / In=. Tewmp:25.6' ;Huwi: 56%Pres=:101.52kPa
Engineer Tony
EUT Eaby bluetooth speaker
Power DC 3.7V
MM HTZO0O09
Test HMode n/4-DOP3K TE Z450MHz
Ant. Cable Amp Emi==ion
Fred. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (B ) [cdB) [dE) (dBuv)  (dBuV/m) [dBuV/m) [dEB)
1 2479.98 Z7.58 6.71 35.16 B95.51 97.94 74.00 -=-23.94 Peak
2 2483.50 27.58 6.71 35.16 41.41 40.54 74,00 33.46 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + BEeading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China

EST Tﬁ(ﬁhll(]l(]g}' Tel:+36-769-53051588

Fax:+56-769-5305818785

Data: 298 File: D:test data'2012'E'E-CORE.EMI {302)
110 Lewvel (dBu'im) Date; 2012-06-22 Time; 03:04:43
1
FCC PART 15C PEAK
55 FCC PART 15C AW
2
024?0 2476. 2482, 2488. 2494, 2500
Frequency (MHz)
Zite no. 3m Chatrber Data no. @ 295
Dis. / Aknt. 3m ANT 1-18G hnt. pol. : VERTICAL
Limit FCC PALRET 15C PEAE
Env. / Ins. Temp:25.6"' ;Humi:56%;Pres=s:101.52kPa
Engineer Tony
EUT Baby bluetooth speaker
FPower Do 3.7V
M/ HT2009
Test Mode n/4-DOP3E TX Z4S0MH=
Ant. Cable Lmp Emi=z=sion
Fredq. Factor Loss Factor Beading Lewvel Limits Margin PFemark
[MH=) [dE/m) [dE) [dB) (dBuv) (dBuV/m) (dBuv/m) [dB)
1 2479.98 27.58 6.71 35.1a6 93.92 93.05 74.00 -19.05 Peak
2 2483.50 27.58 6.71 35.1a 37.2:2 36.35 74.00 37.65 Peak

Femmarks=s: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emis=sion lewvels that are Z20dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

San Tun Management Zone, Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-530581588

Fax:+36-769-33031375

Data: 299 File: D:'test data'2012'E'E-CORE.EMI {302)
110 Lewvel (dBuVWim) Date; 2012-06-22 Time: 03:28:08
3
FCC PART 'IS[ PEAK
55 FCLC PART‘IEL; AV

A

]

2300 2322, 2344, 2366. 2388, 2410
Frequency (MHz)
3ite no. 3m Chamber Data no.
Di=s. / Ant. 3m ANT 1-18G Ant. pol.
Limit FCC PART 15C PELE
Env. / In=a. Temp:25.6' ;Huwmi:56% ;Press:101.52kPa
Engineer Tony
EUT Baby bluetooth speaker
Fower Do 3.7V
M/N HT200%9
Test Mode S-DPSE TX 2402MH=
int. Cable Lmp Emission
Fredq. Factor Loss Factor Beading Lewvel Limit=s Margin Eemark
[MH=) (dE/m) [dE) [dE) (dBuv) (dBu¥/m) (dBuV/m) [dB)
1 2385.89 27.487 6.58 35.19 36.91 35.97 74,00 358.03 Peak
2 2400.00 27.61 6.62 35.18 46.53 45.58 74,00 28.42 Peak
3 2401.97  27.61 6.62 35.18 83.37 g2.42 74,00 -5.42 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewels that are Z204E below the official
limit are not reported.
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FCC ID: OJR-HT2009

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-5330315558
Fax:+86-769-5330315875

Data: 300 File: D:test data'2012'E'E-CORE.EMI {302)
110 Lewvel (dBulim) Date; 2012-06-22 Time: 03:11:11
3
FCC PART 15| PEAK
55 FCC PAR J 150 AV

0

2300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
3ite no. 3m Charmber Data no. 300
Dis. / A4nt. 3 ANT 1-18G int. pol. HORTZONTAL
Limit FCC PART 15C PELE
Env. / In=a. Temp:25.6' ;Huni:56%Pres=s:101.52kPa
Engineer Tony
EUT Baby blustooth speaker
Fower DC 3.7V
M/N HT200%9
Test Mode S-DP3E TX Z402MH=
Ant. Cable ALmp Emi=sion
Fredq. Factor Loss Factor EBEeading Level Limits Margin Eemark
[MH=) [dE/m) [dB) [dB) (ABuV) [(dBuV/m) (dBuV/m) [dB)
1 2350.27  27.70 6.56 35.19 358.31 37.38 74,00 36.62 Peak
2 2400.00 0 27.61 6.62 35.18 52.45 51.50 74,00 22 .50 Peak
3 2401.97  27.61 6.62 35.18 90.45 89.50 74.00 -15.50 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amwmp Factor + Beading.

2. The emiszsion lewvels that are 204E below the official

limit are not reported.
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FCC ID: OJR-HT2009

San Tun Management Zone,Houjie Town,
[ Dongguan City, Guangdong, China
EST 1 iiChll(Jl(J!:ﬂ' Tel:+86-769-53081553
Fax:+86-7659-83051878

Data: 301 File: D:test data'2012'E'E-CORE.EMI {302)
110 Level {dBuvim) Date: 2012-06-22 Time: 03:15:19
1
FCC PART 15C PEAK
55 5 FCC PART 15C AV

MWWWMWWWW

024?0 2476. 2482, 2488. 2494, 2500
Frequency (MHz)
3ite no. ! 3w Chamber Data no. : 301
Iis. / Ant. 1 dm AT 1-18G int. pol. : HORIZOWNTAL
Limit : FCC PART 15C PELE
Env. / Ins. : Tewp:25.6' ;Humi:56%:Press:101.52kPa
Engineer : Tony
EUT : Baby blustooth speaker
Power : DC 3.7V
MM : HTzZ009
Tezt HMode ! 5-DP3K TX Z450MH:=
Ant., Cable Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dE/m) (dB) (dE]) (dBEuV) (dBuV/m) (dBuV/m) (dB)
1 2479.96 Z7.55 .71 35.16 S97.37 96.50 74.00 -zZz.50 Peak
2 24533.50 =zZ7.58 .71 35.16 39.19 358.3:2 74,00 35.658 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Lp Factor + Reading.
Z. The emission lewvels that are Z20dE below the official
limit are not reported.
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FCC ID: OJR-HT2009

San Tun Managemwent Zone, Houljie Town,

R Dongoguan City, Guangdong, China
EST T ii(?hll(]l(]g_‘{ Tel:+36-769-8308 1885
Fax:+56-769-530581575

Data: 302 File: D:test data'2012'E'E-CORE.EMI {302}
110 Lewvel (dBumj) Date: 2012-06-22 Time: 03:17:05
1
FCC PART 15C PEAK
55 A FCC PART 15C AV

&
e et Al B b el At A _ng

024?0 2476. 2482, 2488. 2494. 2500
Frequency (MHz)
3ite no. : 3m Charmber Data no. : 302
Di=. / Ant. T 3m ANT 1-18G Ant. pol. : VERTICALAL
Limit : FCZ PART 15C PELE
Env. / Ins. : Temp:25.6' JHumi:56%Press:101.52kPa
Engineer : Tony
EOUT : Baby bluetooth speaker
Fower : DC 3.V
M/ : HT2Z009
Test Mode : 3-DP3E TX Z450MH=
Ant. Cable Lwmp Emission
Fred. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) (AE/m) (dB) (dB) [(dEuV)] [(dBuV/m) (dBEuV/m) (dB)
1 2479.96 Z27.58 6.71 35.16 93.851 92.94 74.00 -15.94 Peak
2 24833.50 Z27.58 6.71 35.16 36.30 35.43 74 .00 358.57 Peak
RBemarks: 1. Ewission Lewel= Antenna Factor + Cable Loss - mp Factor + Reading.

2. The emizsion lewvels that are 204E below the official
limit are not reported.
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FCC ID: OJR-HT2009

10. ANTENNA REQUIREMENTS

10.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

10.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 0dBi.
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FCC ID: OJR-HT2009

11.TEST SETUP PHOTO
Radiated Test (30-1000 MHz)

Radiated Test (1000-25000 MHz
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FCC ID: OJR-HT2009

12.PHOTOS OF EUT

External Photos
M/N:HT2009
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FCC ID: OJR-HT2009

External Photos
M/N:HT2009
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FCC ID: OJR-HT2009

External Photos
M/N:HL2015A
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FCC ID: OJR-HT2009

External Photos
M/N:HL2015A
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FCC ID: OJR-HT2009

Internal Photos
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FCC ID: OJR-HT2009

Internal Photos
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